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History of this test report

Report No. Version Description Issue Date

FR490210D 01 Initial issue of report Dec. 03, 2024

Revise Appendix C

FR490210D 02 This report is an updated version, replacing the | Dec. 06, 2024
report issued on Dec. 03, 2024.
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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.1 15.403 6dB & 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Pass -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
3.43dB
34 15.407(b) Unwanted Emissions Pass under the limit at
5926.75 MHz
13.95dB
3.5 15.207 AC Conducted Emission Pass under the limit at|
0.40 MHz
3.6 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are

declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Sheng Kuo
Report Producer: Clio Lo
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs

WCDMA/LTE/5G NR, Bluetooth-LE, Wi-Fi 2.4GHz 802.11b/g/n/VHT/ax, Wi-Fi 5GHz 802.11a/n/ac/ax
and GNSS.

Antenna Type

WWAN: Dipole Antenna

WLAN

<Ant. 1>: Dipole Antenna

<Ant. 2>: Dipole Antenna

Bluetooth-LE: PCB Antenna

GPS / Glonass / BDS / Galileo: Dipole Antenna

Antenna information

Ant. 1: 1.64
Ant. 2: 1.64

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

5725 MHz ~ 5850 MHz Peak Gain (dBi)

summary.
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1.1.1 Antenna Directional Gain

<For CDD Mode>

Follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 F)2)f)ii)
Directional gain = Gyt + Array Gain, where Array Gain is as follows:

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4.

Ganr is set equal to the gain of the antenna having the highest gain.

For PSD measurements, the directional gain calculation.

Array Gain = 10 log(NANT/NSS) dB.

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant 1 Ant 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band IV 1.64 1.64 1.64 4.65 0.00 0.00
Calculation example:
If a device has two antenna, Ganyt1= 1.64dBi; Gant2=1.64dBi
Directional gain of power measurement = max(1.64, 1.64) + 0 = 1.64 dBi
Directional gain of PSD derived from formula which is
10 x log {{ [ 10" (1.64 dBi/ 20) + 10" (1.64 dBi/20)]1"2}/2}
= 4.65 dBi
Power limit reduction = Composite gain — 6dBi, (min =0)
PSD limit reduction = Composite gain + PSD Array gain — 6dBi, (min=0)
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<TXBF Modes>
The EUT supports beamforming modes , then
Follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 F)2)e)ii)
Directional gain = GANT + 10 log(NANT/NSS) dBi,
where NSS = the number of independent spatial streams of data and GANT is the antenna gain in
dBi

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant 1 Ant 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band IV 1.64 1.64 4.65 4.65 0.00 0.00
Calculation example:
Directional gain is derived from formula which is
10x log {{[ 10" (1.64 dBi/20) + 10" (1.64 dBi/20)]"2}/2}
= 4.65 dBi
Power and PSD limit reduction = Composite gain — 6dBi, (min=0)
1.2 Modification of EUT
No modifications made to the EUT during the testing.
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1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

COO05-HY (TAF Code: 1190)

The AC Conducted Emission test item subcontracted to Sporton
International Inc. EMC & Wireless Communications Laboratory.

Test Site Location

Test Site No.

Remark

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.

THO5-HY, 03CH20-HY

Test Site Location

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190 and TW3786

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

¢+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in two config. (Ant. 0° and Ant. 90°), and adjusting the
measurement antenna orientation, following C63.10 exploratory test procedures and only the worst

case emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.

Frequency Band Channel Channel
quency (MHz) (MH2)
149 5745 157 5785
5725-5850 MHz 151* 5755 159+ 5795

Band 4

(U-NII-3) 153 5765 161 5805
155* 5775 165 5825

Note:

1. The above Frequency and Channel with **" are 802.11n HT40 and 802.11ac VHT40 and 802.11ax HE40.

2. The above Frequency and Channel with "+ are 802.11ac VHT80 and 802.11ax HESO.

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4

Page Number
Issue Date
Report Version

1 90f 29

. Dec. 06, 2024

1 02




ssamonas. FCC RADIO TEST REPORT Report No. : FR490210D

2.2 Test Mode

The SISO mode conducted power is covered by MIMO mode per chain, so only the MIMO mode is

tested.

The power for 802.11ac mode is smaller than 802.11n mode, so all other conducted and radiated test is

covered by 802.11n mode.

The final test modes include the worst data rates for each modulation shown in the table below.

MIMO Mode
Modulation Data Rate

802.11a 6 Mbps
802.11n HT20 MCSO
802.11n HT40 MCSO0
802.11ac VHT20 (Covered by HT20) MCSO
802.11ac VHT40 (Covered by HT40) MCSO0
802.11ac VHTS80 MCSO0
802.11ax HE20 MCSO0
802.11ax HE40 MCSO0
802.11ax HE80 MCSO0

TXBF Mode

Modulation Data Rate
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHT20 MCSO0
802.11ac VHT40 MCSO0
802.11ac VHT80 MCSO0
802.11ax HE20 MCSO
802.11ax HE40 MCSO
802.11ax HE80 MCSO0
Remark:

1. The conducted power level of each chain in MIMO mode is equal or higher than SISO mode.
2. The conducted power worst case were Non Beamforming, other test items only test worst case

and documented.
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Test Cases

Mode 1 : Bluetooth-LE Link + Console with Notebook + Data Link with USB Flash
Drive + SFP Port load + Adapter + WLAN (5GHz) Link + LAN port 2 & 3
Loop back + LAN port 1 Link with Notebook + LAN port 4 Link with
Notebook + WAN Port Link with Notebook

Bluetooth-LE Link + Console with Notebook + Data Link with USB Flash
Drive + SFP Port load + PoE Adapter (LAN Port 4) + WLAN (5GHz) Link +
LAN port 2 & 3 Loop back + LAN port 1 Link with Notebook + LAN port 4
Link with Notebook + SIM 1 + WAN Port Link with Notebook

AC

Conducted
- Mode 2 :
Emission

Remark:
1. The worst case of Conducted Emission is mode 2; only the test data of it was reported.
2. Data Link with USB Flash Drive means data application transferred mode between EUT and USB

Flash Drive.
Band IV : 5725-5850 MHz
ch.# 802.11a 802.11n HT20 802.11n HT40 802.11ac VHTS80
L Low 149 149 151 -
Middle 157 157 - 155
H High 165 165 159 -
Band IV : 5725-5850 MHz
Ch. #
802.11ax HE20 802.11ax HE40 802.11ax HE80
L Low 149 151 -
M | Middle 157 - 155
H | High 165 159 -

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.
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2.3 Connection Diagram of Test System

System

Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Notebook
‘ Cradle ‘ Earphone ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item|Equipment Brand Name |Model Name FCC ID Data Cable Power Cord

1. |WLANAP ASUS RT-AX88U MSQ-RTAXHPOO |N/A Unshielded,1.8m
AC I/P:

. Unshielded, 1.2 m

2. |Notebook Dell Latitude 3420 FCC DoC N/A
DC O/P:
Shielded, 1.8 m

3. |PC MSI Aegis-B918 FCC DoC N/A Unshielded, 1.8m

4. [Mobile Phone |Samsung GT-N7000 A3LSMA730F N/A N/A

5. BZE Flash | ingston DTSE9 FCC DoC N/A N/A

6. |POE Adapter [Mircosmei PD-9001GR/AT/AC|FCC DoC N/A N/A

7. |Adapter APD WA-36W12R N/A N/A Unshielded, 1.8m
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SPORTON LAB.

2.5 EUT Operation Test Setup

The RF test items, utility “QRCT 4.0.211.0” was installed in Notebook which was programmed in order
to make the EUT get into the engineering modes to provide channel selection, power level, data rate
and the application type and for continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.

3.1.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth for the band 5.725-5.85 GHz

Set RBW = 100 kHz.

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

N o g b~ N

Measure and record the results in the test report.

3.1.4Test Setup

Spectrum Analyzer EUT

3.1.5Test Result of 6dB and 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of

operation shall not exceed 1 W.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

<CDD Modes>

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01

<TXBF Modes>

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01 for TXBF modes.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output

v02r01.
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3.2.4Test Setup

= [l

Attenuator
Power Meter EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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SPORTON LAB.

3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any

500-kHz band.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures
The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

<CDD Modes>
# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).
+ Measure the duty cycle.
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW = 300kHz.
+ Set VBW = 1 MHz.

+ Add 10 log (500 kHz/RBW) to the measured result, whereas RBW (<500 kHz) is the reduced
resolution bandwidth of the spectrum analyzer set during measurement

« Number of points in sweep = 2 Span / RBW.
+ Sweep time = auto.
+ Detector = RMS

- Trace average at least 100 traces in power averaging mode.

- Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.
2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.
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3. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (c): Measure and add 10 log(NanT) dB.
With this technique, spectrum measurements are performed at each output of the device, but
rather than summing the spectra or the spectral peaks across the outputs, the quantity 10
log(Nant) dB is added to each spectrum value before comparing to the emission limit. The
addition of 10 log(Nant) dB serves to apportion the emission limit among the Nyt outputs so
that each output is permitted to contribute no more than /Nyt ™ of the PSD limit.

3.3.4Test Setup

e )

Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious
emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

(1)

(2)

For transmitters operating in the 5.725-5.85 GHz band:

15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27 dBm/MHz at the band edge.

Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'I;:_ 1000000~/30P

D

HV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBuV/m)

-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of —27 dBm/MHz.

(ii) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.
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3.4.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
RBW = 120 kHz
VBW = 300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW 2 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

+ VBW =10 Hz, when duty cycle is no less than 98 percent.

- VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.
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6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies.

When there is no suspected emission found and the harmonic emission level is with at least 6 dB

margin against average limit line, the position is marked as “-“.

3.4.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated test from 1GHz to 18GHz

RX Antenna
- Y
\
¥ 3 Dc — 1-4m
I i m —_—
EUT ; !
= =] i
i
|
|
Metal Full Soldered Ground Plane
Spectrum Analyzer / Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver
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3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Band Edges

Please refer to Appendix C.

3.4.7Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix C.
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3.5 AC Conducted Emission Measurement
3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
— |
! e EUT l
I - ol [ I l 80 cm to
I Receiver | ground
| 500 RF Cable SHem | || ptane
|
: |
| i 2 :
| g | U
| “3bp ;
|
| AC :
I AMH | |
I (LISHy | |
I L Ll |
|
I s | £
I o -~ Bonded to horizontal l o e
- round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Antenna Requirements
3.6.1Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.6.2 Antenna Anti-Replacement Construction

Antenna permanently attached.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. [Characteristics Calg);tegion Test Date Due Date Remark
Eg"c'eTS: Keysight N9038B | MY62210111 N/A Sep. 03, 2024 S[\]eé)\./,zloé,zzoozzéz Sep. 02, 2025 (ogggigg?gv)
Loop Antenna gg;‘fvzr‘i‘ HFH2-Z2 100488 | 9 kHz~30 MHz | Aug. 29, 2024 Sﬁg&,zloé,zzoozzf Aug. 28, 2025 (oﬁéﬂigg?ﬁn
Preamplifier EMEC EM18G40G | 060801 |18GHz~40GHz | May 27, 2024 Sﬁg\},zloé,zzoozz? May 26, 2025 (osggigg?:\()
Controller ChainTek 3000-1 N/A tagzngﬂn?:\;gst N/A Sﬁg\},zloé,zzoozzt N/A (Ogggi;g?gn
Antenna Mast | ChainTek | MBS-520-1 N/A 1m~4m N/A S,\Tf\',. 2103;’220022? N/A (oiéﬂfgf’ﬁn
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A S,\,eg\',, 2103:,22002;; N/A (Osgiisg?g\()
Aig;jér Keysight N9O10B | MY60240520 N/A Dec. 12, 2023 S’\Tg\./.zloé‘zzoozzzz Dec. 11, 2024 (osgai;g?gv)
Bilog Antenna |  TESEQ 61118550802 55606 & 08 | 30MHz~1GHz | Oct. 20, 2023 Soeﬁg,%%,zz%zzf Oct. 19, 2024 (osgiigg?gv)
N1DOIN-06
Bilog Antenna |  TESEQ o%gc%o?\l:élégfr‘\l 41912 & 05 | 30MHz~1GHz | Feb. 04, 2024 %ﬁf‘v,lfg,szfj Feb. 03, 2025 (osgiigg?gv)
Hom Antenna | SCMR?5E | BBHAG120 D | 02360 | 1GHZ-18GHz | Oct. 30, 2023 Sgcpt'_%%é%zz‘; Oct. 29, 2024 (osgai;g?gv)
Horn Antenna SCHV(V:'?(RZBE BBHA 9120 D |9120D-02038 | 1GHz~18GHz | Jul. 29, 2024 Ooci't.lg‘l’zgg;; Jul. 28, 2025 (osgaiggjﬂv)
Hom Antenna | SCMWAR?BE | BBHA0120 D | 02360 | 1GHZ18GHz | Nov. 01, 2024 '\,'\103’\'/.0115;’220:24; Oct. 31, 2025 (Osgii;‘gfﬁw
SH'Zrizr'fngom SCHV(V:QRZBE BBHA 9170 1224 | 18GHz-40GHz | Jun. 24, 2024 8559_21%,22%2; Jun. 23, 2025 (o?gaigg?ljv)
Preamplifier |COM-POWER| PAM-103 | 18020201 |1MHz-1000MHz| Jan. 01, 2024 8559_21%,22%2; Dec. 31, 2024 (osgaigg?:\()
Amplifier emct | FVICEBATS | gg079p N/A Nov. 13, 2023 Sﬁ&?fié%éf Nov. 12, 2024 (osgiigg?gv)
Amplifier emc | FVCEBATS | gg070p N/A Nov. 12, 2024 '\,'\Iog’\'/_llzélzzog;; Nov. 11, 2025 (ogggigg?:\()
RFCable | g BR[| SUCDPLEX 812/222,;2&323 N/A Jan. 17, 2024 Sﬁfv',zloé,zz%zzf Jan. 16, 2025 (o?g:iggj:v)
Hygrometer | TECPEL DTM-303A | TP211382 N/A Mar. 27, 2024 8559_21%,22%2; Mar. 26, 2025 (o?gaigg?ljv)
Software Audix N/A RK-002156 N/A N/A S’\T:\}IZJ%’ZZ%ZZAZ N/A (Osgai;‘gj:w
Hygrometer | TECPEL | DTM-303A | TP201996 N/A Nov. 07, 2023 Sg‘c)t'.lzz"zz%zzf Nov. 06, 2024 ?Toﬁgg_ﬁfg
Power Sensor | DARE RPR3006W 11550(0,\?3:1254';;) 10MHz~6GHz | Jan. 10, 2024 Sggt'_ﬁ'yzz%’f; Jan. 09, 2025 ?Toﬁgg_ﬁi(;
Aiigﬂ;ir zgg&v‘;é‘ FSV40 101566 | 10Hz~40GHz |Aug. 23, 2024 Sgst'_lzzz'é%éf Aug. 22, 2025 ?Toggg_ﬁic;
Aﬁggir zg:\‘:lzri‘ FSV3044 101466 | 10HZ~44GHZ | Jan. 24, 2024 Oocé.t,22451,22002244~ Jan. 23, 2025 (CTOS(?;T:?(C;
Swieh Sonoll - Burgeon ETF-058 Ei;gﬁ’;&‘ N/A May 20, 2024 | 5P 1225"22%22‘:'; May 19, 2025 ?Toﬁgg_ﬁfg
Software Sporton 52215;5%615% N/A Otﬁg:?:g?g m N/A SOeSt.. 1225 22%2;; N/A E:TOI—T ggﬁfg
TEL : 886-3-327-0868 Page Number : 27 of 29
FAX : 886-3-327-0855 Issue Date : Dec. 06, 2024
Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4 Report Version 1 02




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210D

. . Calibration
Instrument | Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
AC Power . Conduction
ChainTek APC-1000W N/A N/A N/A Oct. 21, 2024 N/A
Source (CO05-HY)
EMI Test Rohde & Conduction
) ESR3 102388 9kHz~3.6GHz | Dec. 06, 2023 | Oct. 21, 2024 | Dec. 05, 2024
Receiver Schwarz (COO05-HY)
Conduction
Hygrometer Testo 608-H1 34913912 N/A Oct. 26, 2023 | Oct. 21, 2024 | Oct. 25, 2024
(CO05-HY)
Rohde & Conduction
LISN ENV216 100081 9kHz~30MHz | Nov. 22, 2023 | Oct. 21, 2024 | Nov. 21, 2024
Schwarz (CO05-HY)
Rohde & Conduction
Software EMC32 N/A N/A N/A Oct. 21, 2024 N/A
Schwarz (COO05-HY)
. SCHWARZBE | VTSD 9561-F Conduction
Pulse Limiter 00691 N/A Jul. 30, 2024 | Oct. 21, 2024 | Jul. 29, 2025
CK N (CO05-HY)
HUBER + Conduction
RF Cable RG 214/U 1358175 9kHz~30MHz | Mar. 14, 2024 | Oct. 21, 2024 | Mar. 13, 2025
SUHNER (CO05-HY)
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 3.7 dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.7 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.4dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.6 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 57dB
of 95% (U = 2Uc(y)) '
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Test Engineer:

Kevin Xiao

Temperature:

21~25

°C

Test Date:

2024/9/12~2024/10/25

Relative Humidity:

51~54

%
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<CDD Mode>
TEST RESULTS DATA
6dB and 26dB EBW and 99% OBW
U-NII-3 MIMO
99% 26dB 6 dB 6 dB
Data Freq. | Bandwidth Bandwidth Bandwidth Bandwidth .
Mod. Rate NTY CH. (MH2) (MHz) (MHz) (MHz) Min. Limit Pass/Fail
(MHz)
Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2
11a |6Mbps| 2 149 5745 | 19.08 | 28.05 | 35.16 | 42.14 | 15.79 | 16.30 0.5 Pass
11a |6Mbps| 2 157 | 5785 | 24.79 | 32.09 | 38.78 | 45.77 | 16.30 | 15.70 0.5 Pass
11a |6Mbps| 2 165 5825 | 30.69 | 32.03 | 44.04 | 45.37 | 16.29 | 16.28 0.5 Pass
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TEST RESULTS DATA
Average Power Table

U-NII-3 MIMO
Average FCC
Data B Conducted Conducfec_! DG_ .
Mod. Rate NTH CH. (MHz) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant1 [ Ant2 | SUM [ Ant1 [ Ant2 | Ant1 | Ant2
11a [6Mbps| 2 | 149 | 5745 | 26.80 | 26.40 | 29.61 30.00 1.64 Pass
11a |6Mbps| 2 | 157 | 5785 | 27.00 | 26.30 |29.67 30.00 1.64 Pass
11a [6Mbps| 2 [ 165 | 5825 [27.10 | 26.40 | 29.77 30.00 1.64 Pass
HT20 [ MCSO| 2 | 149 | 5745 [26.60 |26.90 | 29.76 30.00 1.64 Pass
HT20 [ MCSO| 2 | 157 | 5785 [26.80 | 26.00 |29.43 30.00 1.64 Pass
HT20 [MCSO| 2 | 165 | 5825 [27.20 |26.30 |29.78 30.00 1.64 Pass
HT40 [ MCSO| 2 | 151 | 5755 [22.20 [ 21.90 | 25.06 30.00 1.64 Pass
HT40 [ MCSO| 2 | 159 | 5795 [24.10 | 23.20 | 26.68 30.00 1.64 Pass
VHT20[ MCSO| 2 | 149 | 5745 | 26.50 | 26.80 | 29.66 30.00 1.64 Pass
VHT20[MCSO| 2 | 157 | 5785 |26.70 | 25.90 | 29.33 30.00 1.64 Pass
VHT20[ MCSO0| 2 | 165 | 5825 |27.10 | 26.20 | 29.68 30.00 1.64 Pass
VHT40[ MCSO| 2 | 151 | 5755 |22.10 | 21.80 | 24.96 30.00 1.64 Pass
VHT40[ MCSO| 2 | 159 | 5795 | 24.00 | 23.10 | 26.58 30.00 1.64 Pass
VHT80[ MCSO0| 2 | 155 | 5775 |21.30 | 20.60 | 23.97 30.00 1.64 Pass
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TEST RESULTS DATA
Power Spectral Density
U-NII-3 MIMO
Duty 10log Average _ Average
Data B Factor (500kHz P_ower Density PSD DG_ Pass
Mod. Rate NTY CH. (MHz) (dB) /RBW) with Duty Factor Limit (dBi) IFail
Factor (dB) (dBm/500kHz) (dBm/500kHz)
Ant1 [ Ant2 [Ant1 [ Ant2 [Ant1 [ Ant2 | SUM [Ant1 [ Ant2 [ Ant1 [ Ant2

11a |6Mbps| 2 | 149 | 5745 | 0.25 | 0.25 2.22 12.29 | 11.69 | 15.30 30.00 4.65 Pass
11a |6Mbps| 2 | 157 | 5785 | 0.25 | 0.25 2.22 12.43 | 11.51 | 15.44 30.00 4.65 Pass
11a |6Mbps| 2 | 165 | 5825 | 0.25 | 0.25 222 12.86 | 11.86 | 15.87 30.00 4.65 Pass
HT20 |[MCSO| 2 | 149 | 5745 | 0.97 | 0.94 2.22 11.72 | 11.84 | 14.85 30.00 4.65 Pass
HT20 |[MCSO| 2 | 157 | 5785 | 0.97 | 0.94 2.22 10.70 | 10.83 | 13.84 30.00 4.65 Pass
HT20 [MCSO| 2 | 165 | 5825 | 0.97 | 0.94 2.22 12.05 | 11.72 | 15.06 30.00 4.65 Pass
HT40 |[MCSO| 2 | 151 | 5755 | 0.94 | 0.97 2.22 422 | 403 | 7.23 30.00 4.65 Pass
HT40 |[MCSO| 2 | 159 | 5795 | 0.94 | 0.97 2.22 556 | 5.08 | 857 30.00 4.65 Pass
VHT80| MCS0| 2 | 155 | 5775 | 0.97 | 0.97 2.22 025 | -029 | 3.26 30.00 4.65 Pass

Note: PSD Sum = Max PSD(Ant. 1, Ant. 2) + 10 log (n)
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TEST RESULTS DATA
6dB and 26dB EBW and 99% OBW

U-NII-3 MIMO
Dat F RU g 9c?%dth B ngl'adth B 6ddB'dth B 6ddB'dth

ata req. . anawi anawi andawi andwi .

Mod. | p2° INT{ CH. (MH‘;) Config| " iiz) (MHZ) (MH2) Min. Limit Pass/Falil
: (MHz)
Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2

HE20 [ MCSO0| 2 149 5745 Full 19.69 | 32.14 | 40.59 | 49.93 | 15.75 | 18.99 0.5 Pass
HE20 [MCSO| 2 | 157 | 5785 | Full | 19.77 | 29.70 | 36.67 | 48.36 | 18.77 | 18.65 05 Pass
HE20 [ MCSO0| 2 165 5825 Full 30.17 | 32.55 | 48.03 | 49.82 | 18.79 | 18.59 0.5 Pass
HE40 |[MCSO| 2 | 151 | 5755 | Full | 37.85 | 37.93 | 41.81 | 41.84 | 36.69 | 37.48 05 Pass
HE40 | MCSO0| 2 159 5795 Full 37.92 | 37.95 | 41.74 | 41.33 | 37.75 | 36.58 0.5 Pass
HE80 |[MCSO| 2 | 155 | 5775 | Full | 77.13 | 77.00 | 82.43 | 82.43 | 74.91 | 75.10 05 Pass
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TEST RESULTS DATA

Average Power Table

U-NII-3 MIMO
Average FCC
Data B RU. Conducted Conducfeq DG_ .
Mod. Rate NTH CH. (MH2) Config Power Power Limit (dBi) Pass/Fail
. (dBm) (dBm)
Ant1 [ Ant2 [ SUM [ Ant1 [ Ant2 [ Ant1 ] Ant2
HE20 |MCSO0| 2 | 149 | 5745 | Full [26.70 [27.00 |29.86 30.00 1.64 Pass
HE20 |MCSO0| 2 | 157 | 5785 | Full [26.90 [26.10 |29.53 30.00 1.64 Pass
HE20 |MCS0| 2 | 165 | 5825 | Full [27.30 |26.40 |29.88 30.00 1.64 Pass
HE40 |MCSO0| 2 | 151 | 5755 | Full [22.80 [22.50 |25.66 30.00 1.64 Pass
HE40 |MCSO0| 2 | 159 | 5795 | Full [23.70 [22.80 |26.28 30.00 1.64 Pass
HE80 |MCS0| 2 | 155 | 5775 | Full [21.40 [20.70 |24.07 30.00 1.64 Pass
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U-NII-3 MIMO
Duty 10log Average : Average
Data Freq. RU. Factor (500kHz E’ower Density PSD DG. Pass
Mod. Rate NT{ CH. (MH2) Config (dB) /RBW) with Duty Factor Limit (dBi) IFail
. Factor (dB) (dBm/500kHz) (dBm/500kHz)
Ant1 [ Ant2 [ Ant1 ] Ant2 [ Ant1 [ Ant2 [ SUM [ Ant1 ] Ant2 | Ant1 [ Ant2
HE20 ([MCSO| 2 | 149 | 5745 | Full | 0.97 | 0.94 2.22 11.47 | 11.41 | 14.48 30.00 4.65 Pass
HE20 ([MCSO| 2 | 157 | 5785 | Full | 0.97 | 0.94 2.22 11.37 | 10.54 | 14.38 30.00 4.65 Pass
HE20 ([MCSO| 2| 165 | 5825 | Full | 0.97 | 0.94 2.22 12.25 | 11.22 | 15.26 30.00 4.65 Pass
HE40 [MCSO| 2 | 151 5755 | Full | 0.94 | 0.97 2.22 4.01 4.02 7.03 30.00 4.65 Pass
HE40 ([MCSO| 2| 159 [ 5795 | Full | 0.94 | 0.97 2.22 4.58 4.00 7.59 30.00 4.65 Pass
HE80 [MCSO| 2| 155 | 5775 | Full | 0.97 | 0.97 2.22 0.08 | -0.30 | 3.09 30.00 4.65 Pass

Note: PSD Sum = Max PSD(Ant. 1, Ant. 2) + 10 log (n)
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TEST RESULTS DATA

Average Power Table

U-NII-3 MIMO
Average FCC
Data s, Conducted ConducFec.i DQ .
Mod. Rate NTXY CH. (MH2) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant1 | Ant2 [ SUM [ Ant1 [ Ant2 | Ant1 | Ant2
HT20 [ MCSO| 2 | 149 | 5745 | 26.20 | 26.70 | 29.47 30.00 4.65 Pass
HT20 | MCSO| 2 | 157 | 5785 | 26.30 | 25.70 | 29.02 30.00 4.65 Pass
HT20 [MCSO| 2 | 165 | 5825 | 27.20 | 26.10 | 29.70 30.00 4.65 Pass
HT40 | MCSO| 2 | 151 5755 | 22.20 | 21.80 | 25.01 30.00 4.65 Pass
HT40 [ MCSO| 2 | 159 | 5795 | 24.10 | 23.10 | 26.64 30.00 4.65 Pass
VHT20 MCSO| 2 | 149 | 5745 | 26.10 | 26.60 | 29.37 30.00 4.65 Pass
VHT20[{ MCS0| 2 | 157 | 5785 | 26.20 | 25.60 | 28.92 30.00 4.65 Pass
VHT20 MCSO| 2 | 165 | 5825 | 27.10 | 26.00 | 29.60 30.00 4.65 Pass
VHT40| MCS0| 2 | 151 5755 [ 22.10 | 21.70 | 24.91 30.00 4.65 Pass
VHT40l MCSO| 2 | 159 | 5795 | 24.00 | 23.00 | 26.54 30.00 4.65 Pass
VHT80[ MCS0| 2 [ 155 | 5775 | 21.30 | 20.40 | 23.88 30.00 4.65 Pass

Al-210f2



Report Number : FR490210D

TEST RESULTS DATA

Average Power Table

U-NII-3 MIMO
Average FCC
Data Freq. RU. Conducted Conduc?ec_i DG_ .
Mod. Rate NTXY CH. (MHz) Config Power Power Limit (dBi) Pass/Fail
. (dBm) (dBm)
Ant1 [ Ant2 | SUM | Ant1 [ Ant2 | Ant1 | Ant2
HE20 | MCSO| 2 | 149 | 5745 | Full [26.30 [26.80 | 29.57 30.00 4.65 Pass
HE20 | MCSO| 2 | 157 | 5785 | Full [26.40 [25.80 | 29.12 30.00 4.65 Pass
HE20 | MCSO| 2 | 165 | 5825 | Full [27.30 [26.20 | 29.80 30.00 4.65 Pass
HE40 | MCSO| 2 | 151 | 5755 | Full (22.40 |22.00 |25.21 30.00 4.65 Pass
HE40 | MCSO| 2 [ 159 | 5795 | Full [23.30 [22.40 | 25.88 30.00 4.65 Pass
HE80 | MCSO| 2 | 155 | 5775 | Full [21.40 [20.50 | 23.98 30.00 4.65 Pass

Al-220f?2



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR490210D

Test Result of 6dB and 26dB and 99% Occupied Bandwidth|

<CDD Mode>
MIMO <Ant. 1+2>

<802.11a>

6dB Bandwidth

26dB Bandwidth

Spectrum

(=]

Ref Level 30.00 dBm

Offset 24,84 dB & RBW 100 kHz

Spectrum

(=)

Ref Level 30.00 dBm

Offset 24.95 d8 & RBW 300 kHz
o att 2008 SWT _ 10.1ms @ VBW 300 kHz _Mode Sweep o _Att 10.1ms @ VBW 1MHz  Mode Sweep
@17k view [@ 17k view
Mi[1] 9.59 dBm)| Mi[1] 8.69 dBm
5.77691500 GHz| 5.76260000 GHz
20 dBm t p2(1] 0.17 dp 20 dBm—r+ D2(1] 0.59 dB
1 a3 I,ﬂ . 16.30000 MHz M‘M 15.76800 MHz|
10-dbm—t——02 9,793 dBr —'—WMWM& 10 dB
0deém J i 0dem ';,M w
) Wi sV
-10 dBm— T -10 de
-20 -20 de
ri‘n dBy -30 o
-40 dBm -40 dBrm
-50 dby 50 dB
-0 dby -0 B
CF 5.785 GHz 10001 pts Span 50.0 MHz CF 5.785 GHz 10001 pts Span B0.0 MHz
- — - P—
J1 W e i [ SEERRRE
99% Occupied Bandwidth N/A
Spectrum :"}]
Ref Level 30.00 d8m  Offset 24.85 0B w RBW 300 kHz
o Att 2008 SWT _ 10.1ms @ VBW 1MHz Mode Swesp
[@1Pk View
Mi[1] 19.18 dBm)
M1 5.78809470 GHZ|
20 dB W Y Wm 32.086791321 MHz|
10 dey J{ |
et T Mg | 12
0 dém P Maaa v
M g
<20 dB
-30 B
-40 dBm
-50 B
-60 dBm
CF 5.785 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Tre | X-value | Y-valug |__Function | Function Result |
W1 T 57880547 GHz 15.18 dBm
1 f 5.7650366 GHz -0.38 dBm Occ Bw 32.086791321 MHz
T2 1 5.80112339 GHz -0.70 dBm
) WD e
TEL: 886-3-327-0868 Page Number 1 A2-10f 8

FAX: 886-3-327-0855
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Report No. : FR490210D

<802.11ax HE20>

6dB Bandwidth

26dB Bandwidth

Spe

m

(=]

Ref Level 30.00 dém  Offset 25,17 dB & RBW 100 kHz
jo Att 20 dB  SWT 10.1 ms & VBW 300 kHz  Mode Sweep
@17k view

jo Att

Spectrum

(=)

Ref Level 30.00 dBm

20 dB

Offset 25,17 dg

SWT

10,

& RBW 300 kHz
ms & VBW

1 MHz

Made Sweep

[@ 1Pk view

M1[1]

20 dBm:- D2(1]

et

10

8.99 dBm|
5.73555500 GHz|
0.07 dB)
18.98500 MHz|

0dém

-20 den

-30 dB

-40 dBm-

~50 dB

<60 dB

10 dg

20-dém——01 2

116 dBn

MI[1]

PEETREEN

D2[1])

7.40 dBm
5.72005600 GHz|
1.48 dp|
19.92800 MHz

0 dBm:

W

g,

-30 dBi

-40 dBm:

=50 di

-£0 dB

CF 5.745 GHz 10001 pts

Span 50.0 MHz

CF 5.745 GHz

10001 pts

Span 80.0 MHz

99% Occupied Bandwidth

N/A

(=]

Ref Level 30.00 dBm  Offset 25,42 dB & RBW 300 kMz
Jo Att 20 dB SWT 10.1ms & VBW 1 MHz Mode Sweep

(@ 1Pk View

mi[1]
20 d8 >

T T T )

10 dB f""w - wm

19.57 dBm)|
5.82830070 GHz|
32.551744826 MHZ

-10 dB

20 de

=30 d

-40 dBm-

-50 dB

-60 dén

CF 5.825 GHz 10001 pts

Span 50.0 MH2z

Marker

Type | Ref | Tre | X-value | Y-valug |__Function | Function Result
W1 T

5.8283097 GHz 19.57 dBm
T1 1 5.80874663 GHz 0.05 dBm Oce Bw
T2 1 5.84129837 GHz 1.42 dBm

32.551744826 MHz

( I

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: A2-2 of 8
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<802.11ax HE40>

26dB Bandwidth

6dB Bandwidth

m b2
Ref Level 20.00 dem  Offset 24.87 & & RBW 100 khz

Spectrum

(=)

FAX: 886-3-327-0855

Ref Level 20,00 cBm  Offset 25,16 d2 & RBW L MHz
o att 2068 SWT  10.1ms @ VBW 300kH: Mode Sweep o Att 10.1ms @ VBW 3MHz Mode Sweep
@17k view [@ 17k view
Mi[1] 0.48 dBm Mi[1] 8.15 dBm|
5.77628900 GHz| 5.7342160 GHz
20 dBm D2[1] 0.40 dB 20 dbm—rt ! D2(1] 1.16 dB|
37.74600 MHz| ,WM“ 41.8400 MHz
10 d@ - - 1 ! 10 B
D1 7.549 dém |
o g MAM \
dBm—— 02 1540 dem W 0dem l \
-10 dé: k -10 dbs H 3
-20 dBr fi \ -20 dBry 1
-30 B t
WWW LT T
dBm -40 dBrm
-50 dby 50 dB
-0 dby -0 B
CF 5.795 GHz 10001 pts Span 90.0 MHz CF 5.755 GHz 10001 pts Span 160.0 MHz
L i ] o e J [ SEERRRE
99% Occupied Bandwidth N/A
5| m L2
Ref Level 30.00 d8m  Offset 24.92 0B w RBW 1 MHz
o att 20d8  SWT  10.1ms @ VBW 3 MHz _Mode Sweep
(@ 1Pk View
Mi[1] 19.40 dBm
) 5.79415000 GHz|
20 d8 = MM 37.946205379 MHZ
108 /'
0 dém f
-10 dB \
-30 B
-40 dBm
-50 B
-60 By
CF 5.795 GHz 10001 pts Span 100.0 MHz
Marker
Type | Ref | Tre | X-value | Y-valug |__Function | Function Result |
W1 T 5.79415 GHz 15.40 gBm
1 f 5.7761119 GHz 12.25 dBm Occ Bw 37.546205379 MHz
T2 1 5.6140561 GHz 12.95 dBm
il i
TEL: 886-3-327-0868 Page Number 1 A2-3 0of 8
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<802.11ax HE80>

6dB Bandwidth

26dB Bandwidth

Spe

m

(=]

Spectrum

(=)

W

Ref Level 30.00 d2m  Offset 24.97 & @ RBW 100 kHz RefLevel 30,00 dém  Offset 24.54 0B @ RBW L MHz
o Att 2068 SWT  10.1ms @ VBW 300kH: Mode Sweep o att 208 SWT  10.1ms @ VBW 3MHz Mode Sweep
@17k view [o 1Pk view
Mi[1] 3.70 dBm M1[1] 14.91 dBm|
5.7375120 GHz 5.7339440 GHz
20 dBm D2[1] 1.20 dB 20 dem D2[1] 0.75 dB
75.1040 MHz| B82.4320 MHz|
D1 14.387 dénr
It o {J 1
-ode \ 10 D2 -11.613 din f '\
-20 den I -20 df 1

-40) dBm
S0 o 50 d
50 o 60 d
CF 5.775 GHz 10001 pts Span 160.0 MHz CF 5.775 GHz 10001 pts Span 920.0 MHz
L i ] o e L 11 J CRRRIED e
99% Occupied Bandwidth N/A
Ref Level 30.00 dBm  OFffset 2404 db & RBW 1 MHz
o Att 2008 SWT_ 10.1ms @ VBW 3MHz _Mode Sweep
@ 17k view
M1[1] 15.06 dBm)|
. 5.7926980 GHz|
=0 oce BIY! 77.128287171 MHz|
104d T ‘ T NSV L TR s Mg
0dB ! \
-10d j \‘
-20 de r 1
-40) dBm
50 d
60 de
CF 5.775 GHz 10001 pts Span 120.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.792698 GHz 15.06 dBm
T 1 5.7365198 GHz .25 dbm Oce Bw 77.120287171 MHz
T2 1 5.8138481 GHz .26 dbm
L )i ) [ LTI
TEL: 886-3-327-0868 Page Number 1 A2-4 of 8

FAX: 886-3-327-0855
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.- FR490210D

Test Result of Power Spectral Density

<802.11a>

Maximum Power Density Plot (dBm/300kHz)
MIMO Ant. 1 MIMO Ant. 2
Spectrum l“é‘ Spectrum l“é‘
Ref Level 30.00 dBm Offset 26.30 d® & RBW 300 kHz Ref Level 30.00 dBm Offset 26.23 dB & RBW 300 kHz
b At 20 0B & SWT 20ms & VBW 1MHz Mode Sweep po ALt 20 0B & SWT 20ms & VBW 1MHz Mode Sweep
SGL Count 1007100 SGL Count 1007100
[@ 1Rm AvgPwr [@ 1Rm AvgPwr
M1[1] 10.39 dBm M1[1] 9.39 dBm)|
5.8284970 GHz 5.8238510 GHz
20 df 20 df
10 By — 7 — 10 By Pt e T E N
| \
oas ; l oas : !
| / \
et o vt ; - N__‘,-r’“" It )
-10 dBy — = -10 e o -
o el - .
-20 dath Ergr =
7 -]
-30 di -30 di
40 dby -40 dBy
50 di -50 di
-60 dBm -60 dBm
CF 5.825 GHz 1001 pts Span 50.0 MHz CF 5.825 GHz 1001 pts Span 50.0 MHz
] ) ] J 1w

<802.11n HT20>

Maximum Power Density Plot (dBm/300kHz)

MIMO Ant. 1

MIMO Ant. 2

Spectrum k2 Spectrum k2
Ref Level 30.00 dbm _ OFset 25.35 db @ RBW 300 Kz Ref Level 30.00 dbm _ OFset 25.42 db @ RBW 300 Kz
o att 200B @ SWT  20ms @ VBW 1MHz Mode Sweep o att 200B @ SWT  20ms @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
[@1Rm Avgewr [@1Rm Avgewr
M1[1] 8.86 dBm M1[1] 8.56 dBm
5.8266480 GHZ 5.8274980 GHz
20 di 20 di
» » M1
10 dey 10 dey p— S N——
/ / \
v v | w
] ‘ ]
ot T P r T,
-10 ey — —— 10 dem—|—— S~
e e S o i
- o, . T
- = o
-30 di -30 di
<0ds a0ds
-50 di -50 di
-60 dbm -60 dbm
CF 5.025 GHz 1001 pts. Spon 50.0 MHz CF 5.025 GHz 1001 pts. Spon 50.0 MHz
. . ] . ]

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: A2-50f 8
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<802.11n HT40>

Maximum Power Density Plot (dBm/300kHz)
MIMO Ant. 1 MIMO Ant. 2
Ref Level 30.00 dBm Offset 24.87 d2 & RBW 300 kHz Ref Level 30.00 dBm Offset 24.82 d2 & RBW 300 kHz
b At 20 0B & SWT 20ms & VBW 1MHz Mode Sweep po ALt 20 0B & SWT 20ms & VBW 1MHz Mode Sweep
SGL Count 1007100 SGL Count 1007100
[@ 1Rm AvgPwr [@ 1Rm AvgPwr
M1[1] 2.40 dBm)| M1[1] 1.89 dBm
5.8015900 GHz 5.7922000 GHz
20 df 20 df
10 dei 10 dei
L M1
b R R P _ b : P . S PS— .
. | | . | | |
o ] T o ] \
‘
f !
B I \ B J
-20 7 -20 7 X
-30d /’ \‘\ -30d ; 4 it -
stsenss st \““-f‘v-w—,_. —— B -—-,/f e e S
408 e o P e
50 di -50 di
-60 dBm -60 dBm
CF 5.795 GHz 1001 pts Span 100.0 MHz CF 5.795 GHz 1001 pts Span 100.0 MHz

<802.11ac VHT80>

Maximum Power Density Plot (dBm/300kHz)
MIMO Ant. 1 MIMO Ant. 2
Spectrum k2 Spectrum k2
Ref Level 30.00 dBm Offset 24.54 d2 & RBW 300 kHz Ref Level 30.00 dBm Offset 24.57 d2 & RBW 300 kHz
b At 20 0B & SWT 20ms & VBW 1MHz Mode Sweep po ALt 20 0B & SWT 20ms & VBW 1MHz Mode Sweep
SGL Count 1007100 SGL Count 1007100
[@ 1Rm AvgPwr [@ 1Rm AvgPwr
M1[1] 2,94 dBm M1[1] 3.48 dBm
5.780990 GHz 5.771640 GHz
20 di 20 di
10 de 10 de
va .. va i
- B e - . S
B L, - s =1 Bl R S st (e ecmams pmat S Lo N
| ]
-10 dey l 1 N -10 dey [ ‘f I
| | | [
s ‘ \ s ‘ \
{ \ | 4
04 y \ 04 A
,r') \\. / N
wodam—] L wodan—— 4
-50 d -50 di
-60 dBm -60 dBm
CF 5.775 GHz 1001 pts Span 120.0 MHz CF 5.775 GHz 1001 pts Span 120.0 MHz
] ] ) oa ) ] ]

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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<802.11ax HE20>

Maximum Power Density Plot (dBm/300kHz)
MIMO Ant. 1 MIMO Ant. 2
Spectrum l“é‘ Spectrum l“é‘
Ref Level 30.00 dBm Offset 26.30 d® & RBW 300 kHz Ref Level 30.00 dBm Offset 26.23 dB & RBW 300 kHz
b At 20 0B & SWT 20ms & VBW 1MHz Mode Sweep po ALt 20 0B & SWT 20ms & VBW 1MHz Mode Sweep
SGL Count 1007100 SGL Count 1007100
[@ 1Rm AvgPwr [@ 1Rm AvgPwr
M1[1] 9.06 dBm)| M1[1] 8.06 dBm)|
5.8265480 GHz 5.8284970 GHz
20 df 20 df
10de e — 10de — —
|“ / I‘ ‘.’ 7 W.._\I
4B 4B |
o i ’ i '
. - o e
lode ot =5 St S -10 e e = = —
] S e e —— W“N"“--;
5 g " 20 ds
-30 di -30 di
40 dby -40 dBy
50 di -50 di
-60 dBm -60 dBm
CF 5.825 GHz 1001 pts Span 50.0 MHz CF 5.825 GHz 1001 pts Span 50.0 MHz
] ) ] J 1w

<802.11ax HE40>

Maximum Power Density Plot (dBm/300kHz)
MIMO Ant. 1 MIMO Ant. 2
(Spectum | [=] | (srecm ) =)
Ref Level 30.00 dBm Offset 24.87 d2 & RBW 300 kHz Ref Level 30.00 dBm Offset 24.82 d2 & RBW 300 kHz
b At 20 0B & SWT 20ms & VBW 1MHz Mode Sweep po ALt 20 0B & SWT 20ms & VBW 1MHz Mode Sweep
SGL Count 1007100 SGL Count 1007100
[@ 1Rm AvgPwr [@ 1Rm AvgPwr
M1[1] 1.42 dBm)| M1[1] 0.81 dBm
5.7966000 GHZ 5.7973000 GHz
20 di 20 di
10 de 10 de
M1 "
0 F V_} 0 = - =
-10 de I 1 -10 de I‘ !
-20 db o 20 dby :
S04 y — 304 /
/ Y !
J" M, — 4 \'\—,.\,.._‘ wra.
| -40 dam: S = == B P e
-50 d -50 di
-60 dBm -60 dBm
CF 5.795 GHz 1001 pts Span 100.0 MHz CF 5.795 GHz 1001 pts Span 100.0 MHz
|| J ). || J 0w

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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<802.11ax HE80>

Maximum Power Density Plot (dBm/300kHz)
MIMO Ant. 1 MIMO Ant. 2
Spectrum | [=] | [Specmm ) [=)
Ref Level 30.00 dBm Offset 24.54 d2 & RBW 300 kHz Ref Level 30.00 dBm Offset 24.57 d2 & RBW 300 kHz
po ALt 20 0B & SWT 20ms & VBW 1MHz Mode Swesp po ALt 20 0B & SWT 20ms & VBW 1MHz Mode Sweep
SGL Count 1007100 SGL Count 1007100
[@ 1Rm AvgPwr [@ 1Rm AvgPwr
M1[1] 3.11 dBm)| M1[1] 3.49 dBm)|
5.786990 GHz 5.777640 GHz
20 dl 20 dl
10 dei 10 dei
1] 1]
i P— S P ,,.,J.uw‘-— SN 1 e Ir.r,m,,, S | —
. [ | 1 . [ l }
I 1 [ I
!
20 T T 20 1
f \ /
30 - \\ 30 + -
/ \ 5
¥ \ / N\
40 ~ 40 4B - .
S0 50 di
60 60
CF 5.775 GHz 1001 pts Span 120.0 MHz CF 5.775 GHz 1001 pts Span 120.0 MHz
) J (I e ( )i J (IR e
TEL: 886-3-327-0868 Page Number 1 A2-8 of 8

FAX: 886-3-327-0855
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26°C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang

TEL : 886-3-327-0868 Page Number : BlofB3
FAX . 886-3-327-0855



EUT Information

Report No.: FR490210D

Report NO : 490210
Test Mode : Mode 2
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
% 60'\ Part 1_IB ICSE-003-OP LimitatMain Po
Joal
= Part 158 ICSE-003-Ave LimitatMain P
c e Cal ) D D E - JI-AVE 2 Ml a o]
£ 50 i
3 °® S |
a -+
= 401 ¢ %
& 2
30T
1 *
20T
10t
0 } } } —+—— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.152250 32.89 55.88 2299 | L1 OFF 19.8
0.152250 48.51 65.88 17.37 | L1 OFF 19.8
0.190500 26.23 54.02 27.79 | L1 OFF 19.8
0.190500 41.50 64.02 2252 | L1 OFF 19.8
0.404250 33.82 47.77 1395 | L1 OFF 19.8
0.404250 41.03 57.77 16.74 | L1 OFF 19.8
0.447000 32.68 46.93 1425 | L1 OFF 19.8
0.447000 40.24 56.93 16.69 | L1 OFF 19.8
2.811750 20.64 46.00 25.36 | L1 OFF 19.8
2.811750 26.83 56.00 29.17 | L1 OFF 19.8
26.187000 27.75 50.00 2225 | L1 OFF 20.0
26.187000 33.09 60.00 2691 | L1 OFF 20.0

B2 of B3



Report No.: FR490210D

EUT Information

Report NO : 490210
Test Mode : Mode 2
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
% 60'\ Part 1_IB ICSE-003-OP LimitatMain Po
om .
h T Parti15B_ICSE-003-Ax LimitatMain P
c e Cal J)D D - 2-AVE g M a - O
£ 50; i e et T -
3 °% S 00 0 o |
s Te®
- 40__’ ‘
é 2
301
i 2
20T
107
0 } } — } } ——— } !
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M

Frequency in Hz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.152250 32.13 55.88 23.75 | N OFF 19.8
0.152250 48.00 65.88 17.88 | N OFF 19.8
0.174750 23.33 54.73 31.40 | N OFF 19.8
0.174750 42.23 64.73 2250 | N OFF 19.8
0.197250 32.27 53.73 21.46 | N OFF 19.8
0.197250 43.66 63.73 20.07 | N OFF 19.8
0.447000 32.07 46.93 14.86 | N OFF 19.8
0.447000 39.68 56.93 17.25 | N OFF 19.8
1.086000 17.70 46.00 28.30 | N OFF 19.8
1.086000 25.66 56.00 30.34 | N OFF 19.8
25.811250 28.36 50.00 21.64 | N OFF 20.1
25.811250 33.69 60.00 26.31 | N OFF 20.1

B3 of B3
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Appendix C.Radiated Spurious Emission Test Data

Temperature : 19.8~23.6°C
Relative Humidity : (64.8~70.5%

Test Engineer : |John Chuang, David Dai and Sam Chou

Note symbol
-L Low channel location
-R High channel location
TEL: 886-3-327-0868 Page Number : Clof C79

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210D

Cl. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark

(GHz) Rate
Mode 59 | U-NII-3 | 5.725-5.85 1+2 802.11a 149 5745 6Mbps - -
Mode 60 | U-NII-3 | 5.725-5.85 1+2 802.11a 157 5785 6Mbps - -
Mode 61 | U-NII-3 | 5.725-5.85 1+2 802.11a 165 5825 6Mbps - -
Mode 62 | U-NII-3 | 5.725-5.85 1+2 802.11n HT20 149 5745 MCSO0 - -
Mode 63 | U-NII-3 | 5.725-5.85 1+2 802.11n HT20 157 5785 MCSO0 - -
Mode 64 | U-NII-3 | 5.725-5.85 1+2 802.11n HT20 165 5825 MCSO0 - -
Mode 65 | U-NII-3 | 5.725-5.85 1+2 802.11ax HE20 149 5745 MCSO0 Full RU -
Mode 66 | U-NII-3 | 5.725-5.85 1+2 802.11ax HE20 157 5785 MCSO0 Full RU -
Mode 67 | U-NII-3 | 5.725-5.85 1+2 802.11ax HE20 165 5825 MCSO0 Full RU -
Mode 68 | U-NII-3 | 5.725-5.85 1+2 802.11n HT40 151 5755 MCSO0 - -
Mode 69 | U-NII-3 | 5.725-5.85 1+2 802.11n HT40 159 5795 MCSO0 - -

TEL: 886-3-327-0868 Page Number : C20of C79

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210D

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate
Mode 70 | U-NII-3 | 5.725-5.85 1+2 802.11ax HE40 151 5755 MCSO @ FullRU -
Mode 71 | U-NII-3 | 5.725-5.85 1+2 802.11ax HE40 159 5795 MCSO @ FullRU -
Mode 72 | U-NII-3 | 5.725-5.85 1+2 802.11ac VHT80 155 5775 MCSO0 - -
Mode 73 | U-NII-3 | 5.725-5.85 1+2 802.11ax HE80 155 5775 MCSO | FullRU -
Mode 74 | U-NII-3 | 5.725-5.85 1+2 802.11n HT40 159 5795 MCSO - LF
Mode 75 | U-NII-3 | 5.725-5.85 1+2 802.11n HT40 159 5795 MCSO0 - SHF
TEL: 886-3-327-0868 Page Number : C30fC79

FAX: 886-3-327-0855
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Report No. : FR490210D

C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 149 | 5646.69 58.99 68.20 -9.21 Vv Peak Pass - Band Edge

59
802.11a 149 | 17235.00 58.02 68.20 -10.18 Y, Peak Pass - Harmonic
802.11a 157 @ 5644.96 53.16 68.20 -15.04 \% Peak Pass - Band Edge

60
802.11a 157 | 17355.00 58.22 68.20 -9.98 H Peak Pass - Harmonic
802.11a 165 | 5924.38 60.80 68.66 -7.86 Y, Peak Pass - Band Edge

61
802.11a 165 @ 17475.00 59.14 68.20 -9.06 \% Peak Pass - Harmonic
802.11n HT20 149 | 5639.59 58.76 68.20 -9.44 \% Peak Pass - Band Edge

62
802.11n HT20 | 149 - - - - - - - - Harmonic
802.11n HT20 | 157 - - - - - - - - Band Edge

63
802.11n HT20 @ 157 | 17355.00 60.22 68.20 -7.98 \% Peak Pass - Harmonic
64 802.11n HT20 165 | 5930.88 60.39 68.20 -7.81 \% Peak Pass - Band Edge

TEL: 886-3-327-0868 Page Number : C40of C79

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210D

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
64 802.11n HT20 | 165 - - - - - - - - Harmonic
802.11ax HE20 = 149 | 5647.85 60.91 68.20 -7.29 \Y, Peak = Pass | FullRU | Band Edge
65
802.11ax HE20 | 149 | 17235.00 58.28 68.20 -9.92 \Y, Peak | Pass | FullRU = Harmonic
802.11ax HE20 @ 157 | 5600.74 55.03 68.20 -13.17 \Y, Peak = Pass | FullRU | Band Edge
66
802.11ax HE20 | 157 | 17355.00 59.59 68.20 -8.61 \Y, Peak | Pass | FullRU = Harmonic
802.11ax HE20 | 165 & 5921.63 63.02 70.69 -7.67 \% Peak = Pass | FullRU | Band Edge
67
802.11ax HE20 | 165 | 17475.00 60.28 68.20 -7.92 \Y, Peak | Pass | FullRU = Harmonic
802.11n HT40 @ 151 | 5641.08 63.26 68.20 -4.94 \Y, Peak | Pass - Band Edge
68
802.11n HT40 | 151 @ 11510.00 42.43 54.00 -11.57 \% Avg. Pass - Harmonic
802.11n HT40 | 159 | 5926.75 64.77 68.20 -3.43 \% Peak @ Pass - Band Edge
69
802.11n HT40 | 159 @ 11590.00 42.13 54.00 -11.87 \% Avg. Pass - Harmonic
TEL: 886-3-327-0868 Page Number : C50f C79

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210D

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) | (dB) Avg.
802.11ax HE40 | 151 5644.33 64.07 68.20 -4.13 V | Peak | Pass | FullRU | Band Edge
70
802.11ax HE40 | 151 11510.00 42.48 54.00 -11.52 \Y, Avg. Pass | FullRU | Harmonic
802.11ax HE40 | 159 5932.02 62.52 68.20 -5.68 V | Peak | Pass | FullRU Band Edge
71
802.11ax HE40 | 159 11590.00 42.02 54.00 -11.98 \Y, Avg. Pass | FullRU = Harmonic
802.11ac VHT80 | 155  5648.30 64.65 68.20 -3.55 V | Peak | Pass - Band Edge
72
802.11ac VHT80 | 155 11550.00 4291 54.00 -11.09 \% Avg. Pass - Harmonic
802.11ax HE80 | 155 5649.35 63.75 68.20 -4.45 V | Peak | Pass | FullRU Band Edge
73
802.11ax HE80 | 155 11550.00 42.28 54.00 -11.72 Y, Avg. Pass | FullRU | Harmonic
74 LF 159  952.47 36.07 46.00 -9.93 V | Peak | Pass - LF
75 SHF 159 | 39440.72 44.84 54.00 -9.16 H Avg. Pass - SHF

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Horizontal Fundamental
L8Vl [dBuVim) 4o -evel (dBuIm)
4l PERR_BETBRL_T0-23] 14
1225 ‘ 12251
vany |
10! /‘I‘/ 15
15 "‘/ﬂ
8§75
0. IA‘.
e 7 T N e BT e s EAKQN)
71 1 A, 1)
TRTOLT P Y ity Y 5!
% WWW Yoo
= WWWW
95 Dlyhoshthdy e
11!
Peak
1.
5600 5629, 5658, 5687, 5716, 5745
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ G3CH20-HY Frequency (NHz)
Condition: PEAK BE(B4)_16-24 3n HF 91260 02360 23138 HORTZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI0-HY
Condition: PEAK(UNII) 3n HF_91200_62368_231030 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. DB0kHz EBM}@B@ WE'lZ STAuto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read nt Cable Preamp  hux dPos  Tos
1 SE4.85 50.34 68.20 -17.86 4L7) 33.87 13.55 38.60 0.80 319 54 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5658.75 50.67 68.76 -18.@9 41,99 33.11 13.56 37.99 @.ee 319 54 PEAK - . . o O o
3 5719.48 85.19 110.65 -25.46 75.98 33.54 13.65 37.98 0.00 319 54 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5720.86 B83.14 118.94 -27.88 73.93 33.54 13.65 37.98 @.ee 319 54 PEAK 1 5745.00 114,39 ------ ------ 165.08 33.59 13.69 37.97 @.e 319 54 PEAK
" Level (dBuVim)
1225
1
105,
8§75
700
AVG_54)
i e
ki o]
e
Avg Blank At
1.
1000 2200, 4600, 5800, 000
Frequency (MHz)
Site + @3CH28-HY
Condition: AVG 54 3n HF_91200 02368 _231030 HORTZONTAL
+ RBN:1060.060kHz VBW:0.510kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5745.08 188.13 ------ ----e- 98.82 33.59 13.69 37.97 .80 319 54 AVERAGE
TEL: 886-3-327-0868 Page Number : C7of C79

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
L8Vl [dBuVim) 4o -evel (dBuIm)
1 PERR_BETBRL_T0-23] 14l
1225 /‘ 12251
105 BT
1A 1
75 w s
12 i (et o S e Y 4 LA EARIUNI)
5 Ao el \
52! 'm,,l. "
o W.WWWM
35 bt i Pirman st
11!
Peak
1.
5600 5629, 5658, 5687, 5716, 5745
Frequency (MHz)
1000 2200, 3400, 5800, 000
Site @ G3CH20-HY Frequency (NHz)
Condition: PEAK BE(B4)_16-24 3n HF 91260 2360 23138 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI0-HY
Condition: PEAK(UNIT) 3n HF_91200 62368 23103 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. DB0kHz EBM}@B@ WE'lZ STAuto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read nt Cable Preamp  hux dPos  Tos
1 SE46.60 58.99 68.20 -9.01 50.34 33.89 13.55 37.99 0.80 148 351 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5652.20 59.99 69.84 -9.85 51.3@ 33.12 13.56 37.99 0.6 148 351 PEAK - . . o O o
3 5719.48 94.58 110.65 -16.07 85.37 33.54 13.65 37.98 0.00 148 351 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5720.06 94.18 118.94 -16.76 84.97 33.54 13.65 37.98 @.80 148 351 PEAK 1 5745.00 121,53 ------ ------ 112,24 33,58 13.68 37.97 .0 148 351 PEAK
" Level (dBuVim)
12! i
105,
8§75
700
{ AVG_54)
N i
5 e
e
™
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + @3CH28-HY
Condition: AVG 54 3n HF_91200 02368 _231030 VERTICAL
+ RBN:1060.060kHz VBW:0.510kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 574508 115,39 ----mm -ooee 166,85 33.61 13.78 37.97 @.88 148 351 AVERAGE
TEL: 886-3-327-0868 Page Number : C8of C79

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210D

Pol. Horizontal Vertical
1 4ﬂLﬁveI{ilB!l\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UI’lﬂl EAKIUNI)
700 AR L] | ] (T I ] | [ —— |
B ) 3
350! 35,
Peak - ]
175 11!
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH20-HY Site @ 03CH20-HY
Condition: PEAK(UNII) 3m HF_91260_82360_231838 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200_B2360_231830 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 11499.00 51.85 74,00 -22.15 35,48 39.08 19.46 42.64 .47 351 248 PEAK 1 11490.08 53.28 74.66 -20.80 36.83 39.08 19.46 4264 @.47 157 28 PEAC
11149900 42,35 54.00 -11.64 25,99 39.08 19.46 42.64 Q.47 351 248 Average 2 11490.00 42.51 54.60 -11.49 26,14 39.08 19.46 42.64 047 1% 28 Average
317235.00 56.45 68.20 -11.75 38.37 33.27 24.06 4477 052 45 168 PEAK 3 17135.08 58.02 68.20 -10.13 39.04 38.27 24.06 4477 0.52 109 125 PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C9of C79



ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210D

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg % il
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
Avg % %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
TEL: 886-3-327-0868 Page Number : C10 of C79

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210D

R
3
71 1 LY M
30
11
Peak
5600 5637, 5674, 711, 5748,
Fraquency (MHz)
Site & B3CH20-HY
Condition: PEAK BE(B4)_16-24 3n HF 91260 02360 23138 HORTZONTAL
+ RBH:1080.000kHz VBW: 3000.808kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

5785

Pol. Horizontal Fundamental
1y L8vel (BUVim) 1 Level (dBuNim)
1% PERR_BETBALT6-22 L
1225 | 175
- M
10, f,\/ ! 105,
815
85

70— TN N — |

% TR
5,04y ¥

4600,
Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK(UNII) 3n HF_91200_62368_231030 HORTZONTAL
+ RBN:1060.060kHz VBN: 3009, 80kHz ST:Auto

PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1 5639.50 48.37 68.20 -19.83 39.77 33.06 13.54 38.60 0.89 308 49 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.14 46.40 68.30 -21.90 37.73 33.10 13.56 37.99 0.0 308 49 PEAK -
3 571877 57.6 110.46 -52.86 48.39 33.54 13.65 37.98 0.00 308 49 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 57967 55.36 110.95 -55.59 46.15 33.54 13.65 37.98 0.00 300 49 PEAK 1 5785.80 114,38 ----vn -eeoen 10481 33.79 13.74 37.95 0.0 300 49 PEAK
1 nLevel[dBuVim)
1225
105,
85
700
AVG_54
i -
30 e
—r
Avg Blank el
11!
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)

Site + B3CH20-HY
Condition: AVG 54 3n HF_91200 02368 _231030 HORTZONTAL
+ RBN:1060.060kHz VBW:0.510kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5785.00 188.09 ------ ------ 98.52 3379 13.74 37.96 8.80 300 49 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C11 of C79




ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Horizontal Fundamental

 goL8vel (dBuVim)

v
700 \W‘“ REAK BE(B4).16-24)
VWW 1 )
o

R T T T TR A

Peak . Blank

5785 5818, 5851, 5684, 5917, 5950
Fraquency (MHz)

Site + B3CH20-HY
Condition: PEAK BE(B4)_16-24 3n HF 91260 02360 23138 HORTZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg

1 5854.47 61.53 112.82 -50.49 51.60 34.82 13.85 37.94 Q.00 300 49 PEAK
2 5863.87 57.43 188.31 -50.88 47.45 34.86 13.86 37.94 @.00 300 49 PEAK
3592492 47.51 68.26 -20.75 37.23 34.25 13.96 37.93 Q.00 300 49 PEAK
4 504142 43.79 68.20 -19.41 36.44 3428 13.99 37.92 Q.00 300 49 PEAK
TEL: 886-3-327-0868 Page Number : C12 of C79

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Vertical Fundamental
L8Vl [dBuVim) 4o -evel (dBuIm)
4l PERR_BETBRL_T0-23] 14
125 | 115
105, il i
i 105,
815 ) w Nv s
70 Iy
. (et o S e U LN EARIUNI)
52, 12 i fj \
byttt - i v
52! R
VWi
350 MWW’M“W
35 0k oy B it
11!
Peak
1.
5600 5637. 5674. 571, 5748, 5785
Fraquency (MHz)
1000 2200, 3400, 5800, 000
Site @ G3CH20-HY Frequency (NHz)
Condition: PEAK BE(B4)_16-24 3n HF 91260 2360 23138 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI0-HY
B Condition: PEAK(UNII) 3m HF 31260 82360 231630 VERTICAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3088, BAkHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read nt Cable Preamp  hux dPos  Tos
1 SE48.95 5306 68.20 -15.04 4453 33.88 13.55 38.60 0.89 128 345 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.69 51.83 68.71 -17.68 42,35 33.11 13.56 37.99 0.6 128 345 PEAK - . . o O o
3 571156 69.87 108.44 -38.57 60.69 33.50 13.64 37.98 0.00 128 345 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572,29 75.06 116.81 -40.95 65.84 33.54 13.66 37.98 @.80 128 345 PEAK 1 5785.80 121,22 ------ ------ 111,65 3379 13.74 37.9% @.0 128 345 PEAK
" Level (dBuVim)
1225
105,
8§75
700
AVG_54)
i o
T e
Avg Blank
1.
1000 2200, 5800, 000
Frequency (MHz)
Site + @3CH28-HY
Condition: AVG 54 3n HF_91200 02368 _231030 VERTICAL
+ RBI: 1009, 088kHz VBi:0.510kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5785.08 115.41 ----mn -ooee 185,80 33.83 13.74 37.96 @.80 128 345 AVERAGE
TEL: 886-3-327-0868 Page Number : C13 of C79

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Vertical Fundamental
+goL481 [dBuVim)
I, |
R
815 o
0 Fin "PEAK BEB) 16,4

Peak . Blank

5785 5818, 5851, 5684, 5917, 5950
Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK BE(B4)_16-24 3n HF 91260 2360 23138 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5853.48 70.50 114.28 -43.76 60.59 34.81 13.85 37.95 @.80 128 345 PEAK
5858.59 68.66 109.79 -41.13 58.72 34.83 13.85 37.94 @.80 128 345 PEAK
5924.92 51.17 68.26 -17.89 40.89 34.25 13.96 37.93 @.80 128 345 PEAK
5936.47 51.29 68.20 -16.91 40.97 34.27 13.98 37.93 @.80 128 345 PEAK

e ra

TEL: 886-3-327-0868 Page Number : C14 of C79
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210D

Pol. Horizontal Vertical
1 %Lmumvnn) " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UI’lﬂl EAKIUNI)
700 AR L] | ] (T I ] | [ —— |
A Q . ATG 3
525 e e 5 Mwwﬁm
350! 35,
Peak “" ]
175 11!
Avg
T000 9200 H400. 1 15800, 18000 000 9200, 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH20-HY Site @ 03CH20-HY
Condition: PEAK(UNII) 3m HF_91260_82360_231838 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200_B2360_231830 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 11576.00 51.53 74.00 -22.47 35.42 33.82 19.53 4271 .47 24 89 PEAC 1 11570.08 51.48 74.60 -22.5 35.37 38.82 19.53 471 @47 158 47 PEAK
1 10570.00 42.34 54,00 -l1.66 26,23 38.82 19.53 4271 Q.47 24 B9 Average 2 11570.00 42.85 54.60 -11.95 15,94 38.82 19.33 471 @47 18 47 Average
3173%5.00 58.22 68.20 -0.98 40.11 33.33 24.14 4488 0.5 165 187 PEAK 3 17355.08 57.67 68.20 -18.53 39.56 38.33 2414 .38 0.52 121 320 PEAK
TEL: 886-3-327-0868 Page Number : C15 of C79

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210D

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg % %l
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
Avg %l %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
TEL: 886-3-327-0868 Page Number : C16 of C79

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Horizontal Fundamental
1 Level (BuVim)  Level (dBuVim)
1225 125
- 105
w5 A
“\«%\ﬁ e 75
700 ‘ ) PEAK BE(B4).16-24)
Mgy T | W e | U 1N EAKIUNI)
N RN RN Y
B L T
5!
o gt
30 WWW
FT PRt i kil
Peak f
11!
5825 5850, 5875, 5900, 5925, 5950
Fraquency (MHz)
1000 200, 3400, 5800, 7000
Site  : G3CH2-HY Frequency (MHz)

Condition: PEAK_BE (B4)_16-24 3n HF 912D 92360 231638 HORTZONTAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH20-HY

Condition: PEAK(UNII) 3n HF_91200_62368_231030 HORTZONTAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3088, BekHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1 SESAT5 TI.A4 11037 -33.93 6750 34.80 13.85 37.94 0.0 108 59 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
1 5835.25 79.31 118.73 -31.42 69.38 34.82 13.85 37.94 Q.00 lee 59 PEAK T EE——
3 5924.25 52.47 68.75 -16.28 42.19 34.25 13.9 37.93 0.00 108 59 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5928.68 51.99 68.20 -16.21 4178 34.26 13.96 37.93 0.0 169 59 PEAK 1 5825.88 11497 ----mn -ooee 185,19 33.94 13.79 37.95 @.00 168 59 PEAK
L8V (BUVIm)
1225
105,
8§75
00
i AVG_54)
52!
\_VJ )\4\.-—-—'-_""
35.," W,M
Y
N~
Avg Blank b
1.
1000 2200, 5800, 000

3400, 4600,
Frequency (MHz)

Site + B3CH20-HY
Condition: AVG 54 3n HF_91200 02368 _231030 HORTZONTAL
+ RBN:1060.060kHz VBW:0.510kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5825.00 186,88 ------ ------ 97.82 33.94 1379 37.95 8.80 180 59 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C17 of C79



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Vertical Fundamental
1 Level (BuVim)  Level (dBuVim)
1225 \\ 115
105, L)
W \/! 106
1
875
T bk
00 VAL PR BERA 1624
W k T | W e | U 1N EAKIUNI)
71 MWW Ml.‘w ] \
52! e e
%0 it 4 '
350 Sy W""\"’WW
Peak f
11!
5825 5850, 5875, 5900, 5925, 5950
Fraquency (MHz)
1000 2200, 3400, 4600 5800, 7000
Site  : G3CH2D-HY Frequency (MiHz)

Condition: PEAK_BE (B4)_16-24 3n HF_9124D 92360 231638 VERTICAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH20-HY

Condition: PEAK(UNIT) 3n HF_91200 62368 23103 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3088, BAkHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
L SS4.00 80.46 113.08 -23.62 70.50 .00 D85 3.95 0.00 135 360 PEAC Freq Level  Line Nargin Level Factor  Loss Factor Factor Renark
2 5858.25 B86.12 109.89 -23.77 76.18 34.83 13.85 37.94 @.00 136 360 PEAK - . . o O o
3 5924.33 60.80 68.66 -7.86 50.52 34.25 13.9 37.93 0.00 135 360 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 592525 59.45 68.20 -8.75 49.17 34,25 13.96 37.93 @.88 136 360 PEAK 1 5825.80 119.77 ------ ------ 169.95 33.9 13.81 37.95 @.0 136 360 PEAK
gLl BV
1225
105
5
00
i VG54
0 e
I e
Avg Blank A
1.
1000 200, 0. 400, 5800, 7000
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG 54 3n HF_91200 02368 _231030 VERTICAL
+ RBN:1060.060kHz VBW:0.510kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5825.8@ 115.21 ------ ------ 165.39 33.9 13.81 37.95 @.6@ 136 360 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C18 of C79



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210D

Pol. Horizontal Vertical
1 HLmumvnn) " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UI’lgl EAK[UNI)
700 AR L] | ] (T I ] | [ —— |
3
. A !J Ay 2
) Y R — T
350! 35,
Peak “" ]
175 11!
Avg
T000 9200 H400. 1 15800, 18000 000 9200 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH20-HY Site @ 03CH20-HY
Condition: PEAK(UNII) 3m HF_91260_82360_231838 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200_B2360_231830 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 11656.00 52.83 74.00 -21.97 36,15 33.60 19.60 42.78 .46 34 66 PEAC 1 11650.68 51.46 74.6 -22.54 35.58 38.60 19.60 478 @.46 14 27 PEAK
1 11650.00 41.86 54.00 -12.14 2595 3B.60 19.60 42.78 Q.46 34 66 Average 2 11650.00 41.93 54.60 -12.67 16.05 38.60 19.60 4278 @46 1M 27 Average
3 17475.00 58.82 65.20 -19.13 30.66 33.60 24.22 44.99 0.53 115 177 PEAK 3 17475.08 59.14 68.20 -9.06 40.7% 38.60 2422 4499 0.53 109 315 PEAK
TEL: 886-3-327-0868 Page Number : C19 of C79

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210D

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg %l il
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
Avg %l %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
TEL: 886-3-327-0868 Page Number : C20 of C79

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Horizontal Fundamental
1o Lavel[dBuVim) - 1oLevel (dBuvm)
1 PERR_BEEALT0-24 14
1225 ‘ 12251
S My !
10} W 1
a5 4 M
| i 475
70 W
N % I 1 T B e e EAKQN)
52. 1 |l<n14‘“‘”l|JMM
PRI Y. v T 0
B4 WWW V¥
35,0t MW""‘W‘ i
11!
Peak
1.
5600 5629, 5658, 5687, 5716, 5745
Fraquency (MHz)
1000 200, 0. 5800, 7000
Site  : BICH20-HY Frequency (MHz)
Condition: PEAK BE(B4)_16-24 3n HF 91260 02360 23138 HORTZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI0-HY
Condition: PEAK(UNII) 3n HF_91200_62368_231030 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. DB0kHz EBM}@B@ WE'lZ STAuto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1 S0 SL56 6B.20-16.64 6290 367 155 .0 0.0 6 5 PEAK Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
2 5652.35 S51.41 69.94 -18.53 42.72 33.12 13.56 37.99 @.ee 316 56 PEAK - . . o O o
3 5719.19 85.56 118.57 -25.01 76.35 33.5¢ 13.65 37.98 0.00 316 56 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572093 B87.58 112.92 -25.42 78.29 33.54 13.65 37.98 @.ee 316 56 PEAK 1 5745.00 113,75 ------ ------ 164,46 33.58 13.68 37.97 @.0 316 56 PEAK
gLl BV
1225
1
105
5
00
VG54
i W,
%, T ]
50 —
Avg Blank el
1.
1000 200, 40, 4600, 5800, 7000
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG 54 3n HF_91200 02368 _231030 HORTZONTAL
+ REN:1060.060kHz VBW:0.200kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5745.00 167.97 ------ ------ 93.66 33.59 13.69 37.97 @.00 316 56 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C21 of C79



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Vertical Fundamental
. Level (BuVim)  Level (dBuVim)
14 PEAR_BEBA_TH-Z4] 14
1225 /‘ 115
105 T4
3 105
o5 il
15
70, ZM A" nvw M
1 T | W e | U [N EAKINI)
28, st MM / \
52, iy
! Wbl b
2 m——
350 N m L
35 Ohisbonf ot gt il
Peak .
11!
5600 5629, 5658, 5687 5716, 5145
Frequency (MHz)
1000 2200, 3400, 5800, 7000
Site  : B3CH2O-HY Frequency (MHz)

Condition: PEAK_BE (B4)_16-24 3n HF_9124D 92360 231638 VERTICAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH20-HY

Condition: PEAK(UNIT) 3n HF_91200 62368 23103 VERTICAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3088, BAkHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1 5639.50 58.76 68.20 -0.44 50.16 33.06 13.54 35.60 0.89 108 205 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
1 5666.99 79.23 86.81 -18.58 el.4@ 33.24 13.58 37.99 0.8 108 265 PEAK T EE——
3 5719.92 93.91 110.78 -16.87 84.78 33.54 13.65 37.98 0.00 108 285 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572253 182.38 116.56 -14.18 93.15 33.55 13.66 37.98 0.8 108 265 PEAK 1 574500 12099 ------ ----ee 111,65 33.61 13.78 37.97 @.80 189 265 PEAK
L8V (BUVIm)
o
12 ]
105,
8§75
00
i { AVG_54)
- I
%0 T
LAt
Avg Blank
1.
1000 2200, 5800, 000

3400, 4600,
Frequency (MHz)

Site + B3CH20-HY
Condition: AVG 54 3n HF_91200 02368 _231030 VERTICAL
+ REN:1060.060kHz VBW:0.200kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
N 185.93 33.61 13.78 37.97 @.60 1@ 265 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C22 of C79



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210D

Pol. Horizontal Vertical
1 Hmeumvnn) " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UI’lgl EAK[UNI)
700 AR L] | ] (T I ] | [ —— |
3 3
5. 4 A El @ 1 . A6 34
- T e . R R E e e
350! 35,
Peak - ]
175 11!
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200, 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH20-HY Site @ 03CH20-HY
Condition: PEAK(UNII) 3m HF_91260_82360_231838 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200_B2360_231830 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 11576.00 51.42 74,60 -22.58 35,31 33.82 19.53 4271 .47 34 34 PEAK 1 11570.08 52.86 74.60 -21.94 35.95 38.82 19.53 471 @47 164 28 PEAC
1O10570.00 41,86 54.00 -12.14 25,73 3B.82 19.53 4271 Q.47 34 343 Average 2 11570.00 42.69 54.60 -11.31 26,58 38.82 19.33 471 @.47 1% 28 Average
317355.00 59.56 68.20 -8.64 41.45 33.33 24.14 4488 0.5 355 131 PEAK 3A7355.08 60.22 68.20 -7.98 42.11 38.33 2414 M8 0.52 109 153 PEAK
TEL: 886-3-327-0868 Page Number : C23 of C79

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210D

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg % il
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
Avg %l %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C24 of C79

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Horizontal Fundamental

gLl B} gLl B

: m \\ 1225

» 105
i75 ey, ~ .

700 oy PEAK BE(B4).16-24)
R o O o e I T 1 i LM EAK(UM|
W‘M . b
i et S o
52!
R
350 WMWWMW
bt
Peak .
11!
5825 5850, 5875, 5900, 5925, 5950
Frequency (MHz)
1000 200, 3400, 4600 5800, 7000
Site  : B3CH2O-HY Frequency (MHz)

Condition: PEAK_BE (B4)_16-24 3n HF 912D 92360 231638 HORTZONTAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH20-HY

Condition: PEAK(UNII) 3n HF_91200_62368_231030 HORTZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3088, BekHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1 5855.80 75.00 110.80 -32.80 68.07 34.80 13.85 37.94 0.0 185 59 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5855.13 77.98 118.76 -32.78 68.65 34.82 13.85 37.94 Q.08 185 59 PEAK - . . o O o
3 5925.00 51.84 68.20 -16.36 41.56 34.25 13.9 37.93 0.00 105 59 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 592688 53.44 68.20 -14.76 43.16 34,25 13.96 37.93 Q.00 185 59 PEAK 1 5825.00 113.86 ------ ------ 164,06 33.95 13.88 37.95 @.60 165 59 PEAK
" Level (dBuVim)
1225
105,
8§75
700
A AVG_54)
ki —
i T
Avg Blank o
1.
1000 2200, 4600, 5800, 000
Frequency (MHz)
Site + @3CH28-HY
Condition: AVG 54 3n HF_91200 02368 _231030 HORTZONTAL
+ REN:1060.060kHz VBW:0.200kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5825.08 187.29 ------ ------ 97.51 33.94 13.79 37.95 .60 185 59 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C25 of C79



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 W\ \\ 1225
- 105,
2
815 it
™, ™ bl
.veﬂ gt P B 124
S T % e N 1 B T I LA EAKUM)
5! e e Lo Ty
30 e
TR L il
11!
Peak
1.
5825 5850, 5875, 5900. 5925, 5050
Fraquency (MHz)
1000 2200, 3400, 5800, 000
Site @ G3CH20-HY Frequency (NHz)
Condition: PEAK BE(B4)_16-24 3n HF 91260 2360 23138 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI0-HY
B Condition: PEAK(UNII) 3m HF 31260 82360 231630 VERTICAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3088, BAkHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1 SESA.63 90.43 11165 -21.22 80.50 34.80 13.85 37.94 0.69 108 200 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5855.50 B89.73 118.66 -20.93 79.89 34.82 13.85 37.94 0.00 180 200 PEAK - . . o O o
3592163 6159 78.69 -9.10 5133 34.24 13.95 37.93 0.00 108 20 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5939.8% 60.39 68.20 -7.81 50.89 34.26 13.97 37.93 @.80 180 200 PEAK 1 5825.00 120,93 ------ ------ 11113 33.95 13.89 37.95 @.60 108 260 PEAK
" Level (dBuVim)
1225
105,
8§75
700
AVG_54)
N /"’M \A‘\w—m——
%0 - g et
MN_MM
Avg Blank [
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + @3CH28-HY
Condition: AVG 54 3n HF_91200 02368 _231030 VERTICAL
+ REN:1060.060kHz VBW:0.200kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5825.88 115.37 ----mn -oooee 18553 33.97 13.82 37.95 @.80 1@ 260 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C26 of C79



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Horizontal Fundamental
.y Level (dBuVim) L8V (BUVIm)
14 PEAR_BEBALT6-22 1al)
1225 ‘ 1225
/ 1
- M 105,
o / N
70 M
D e 7 I 1 BT e s EAKUA
5. 1 M’Wm
bl oA

thd 52! .

o WWWW e
150k TS
11
Peak
1.
5600 5629, 5658, 5687, 5716, 5745
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site  : G3CH2-HY Frequency (MHa)
Condition: PEAK BE(B4)_16-24 3n HF 91260 02360 23138 HORTZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI0-HY
B Condition: PEAK(UNII) 3n HF 91200 82368 23163 HORTZONTAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3088, BekHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg Linit Reed fot Cable Preamy  Aux APos Thos

SEALOL 5148 68.20 -16.80 4278 33.07 13.55 35.00 0.69 308 56 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
565438 58.32 71.45 -13.13 49.62 33.13 13.56 37.99 Q.00 300 56 PEAK - . . o o

300
300

56 PEAK MHz dBV/m dBV/m 0B dBW dBfm B B dB am deg
56 PEAK 1 574588 11311 ----mn -oooee 183,77 33.61 1378 37.97 .80 388 56 PEAK

5719.92 88.25 118.78 -22.53 79.84 33.54 13.65 37.98 @.00
5720.86 88.58 118.94 -22.36 79.37 33.54 13.65 37.98 @.00

e ra

o Letel [dBuVin)

Il
14

1225

105,

8§75

70

AVG_54)

Avg Blank kel

3400, 4600,
Frequency (MHz)

Site + B3CH20-HY
Condition: AVG 54 3n HF_91200 02368 _231030 HORTZONTAL
+ REN:1060.060kHz VBW:0.200kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5745.00 186.66 ------ ------ 97.32 33.61 13.78 37.97 8.80 300 56 AVERAGE

TEL: 886-3-327-0868 Page Number 1 C27 of C79
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Vertical Fundamental
1o Leve (dBuim) - 1oLevel (dBuvm)
140 PERR_BEEALT0-24 14
1225 /‘ 12251 1
o
10} .
3 ,JM 10
o745 f
y /Ww‘ 375
0. % L
T mn B BT e s 3 )
52 Eririog ottty l/ [\
52 LT e e
34 i WWW !
96 [ hpit g
11!
Peak
1.
5600 5629, 5658, 5687, 5716, 5745
Fraquency (MHz)
1000 200, 0. 5800, 7000
Site  : BICH20-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n HF 91280 82360 231830 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI0-HY
Condition: PEAK(UNIT) 3n HF_91200 62368 23103 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. DB0kHz EBM}@B@ WE'lZ STAuto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read nt Cable Preamp  hux dPos  Tos
1 S @91 6.8 7.0 L1 B 1S5 1.9 0.0 1B 201 PEAK Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
1 56%.55 6488 73.07 -B.19 56.15 3305 13.57 399 0.00 113 201 PEAC N ———
3571441 92.83 109.24 -16.41 83.64 33.53 13.64 37.98 0.00 118 281 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5723.54 165.20 118.87 -13.67 95.97 33.55 13.66 37.98 .00 118 281 PEAK 1 5745.00 120,61 ------ ------ 1.7 33.61 13.78 37.97 .60 118 281 PEAK
gLl BV
15 y
105
5
00
! VG54
N I
%0 e
i
I
Avg Blank et
1.
1000 200, 40, 4600, 5800, 7000
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG 54 3n HF_91200 02368 _231030 VERTICAL
+ REN:1060.060kHz VBW:0.200kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5745.88 115.53 ------ ------ 106,19 33.61 13.78 37.97 @.@ 118 261 AVERAGE
TEL: 886-3-327-0868 Page Number : C28 of C79

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210D

Pol. Horizontal Vertical
1 4ﬂLmI«IBu\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UI’QI EAK[UNI)
700 AR L] | ] (T I ] | [ —— |
sl .
350! 35,
Peak - ]
175 11!
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH20-HY Site @ 03CH20-HY
Condition: PEAK(UNII) 3m HF_91260_82038_240729 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200_02038_240729 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg

1 11490.00 51.32 74.60 -22.68 35.85 33.98 19.46 42.64 @.47 148 65 PEAC
1 1149000 41.63 54.00 -12,37 25.36 33.98 19.46 42.64 @.47 148 65 Average
3O17235.00 53.50 68.20 -14.70 35.42 3307 M.06 477 652 .- - PEAC

1 1149.08 56.73 74.00 -23.27 34.46 38.95 19.46 42.64
2 114%9.08 41.66 54.00 -12.34 25,39 38.98 19.46 42.64
317235.00 58.28 68.20 -0.92 40.20 38.27 24.06 477

o4 17 MPEN
o4 17 44 Average
.52 300 140 PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210D

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg %l %l
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 In HF 91260 02638 240729 HIRTIONTAL Condition: AVG 54 3n HF 91200 02638 240710 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
Avg %l %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 In HF 91260 02638 240729 HIRTIONTAL Condition: AVG 54 3n HF 91200 02638 240710 VERTICAL
TEL: 886-3-327-0868 Page Number : C30 of C79

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Horizontal Fundamental
L8Vl [dBuVim) 4o -evel (dBuIm)
4l PERR_BETBRL_T0-23] 14
125 | 115
— IR
- 105,
815
a 015
0. %
ol 07 e N 1 0 e EAKUN)
52, 1—p PR T
fanae Wiidptcbh ot .
50 Tl Kt
15 ittt g
11!
Peak
1.
5600 5637, 5674. 571, 5748, 5785
Fraquency (MHz)
1000 2200, 3400, 5800, 000
Site @ G3CH20-HY Frequency (NHz)
Condition: PEAK_BE(84)_16-24 3n HF_9126D 02038 240729 HORTZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI0-HY
B Condition: PEAK(UNIT) 3m HF 91200 82638 246729 HORTZONTAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3088, B8AkHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1 5639.50 49.85 68.20 -19.15 40.57 3094 13.54 38.60 0.89 108 47 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5658.32 47.64 68.44 -20.80 39.67 33.80 13.56 37.99 @.00 100 47 PEAK - . . o O o
3 5719.88 66.71 110.77 -44.06 57.55 33.48 13.65 37.98 0.00 108 47 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572155 66.88 114.32 -47.44 57.72 33.49 13.65 37.98 @.00 100 a7 1 5785.80 113.31 ------ ------ 163.78 33.83 13.74 37.9% 0.0 1e@ 47 PEAK
" Level (dBuVim)
1225
105,
8§75
700
AVG_54)
i .
35," _v_,‘_v__,_n.n/"- =
T
Avg Blank s
1.
1000 2200, 5800, 000

3400, 4600,
Frequency (MHz)

Site + B3CH20-HY
Condition: AVG 54 3n HF_91200 02038 244729 HORTZONTAL
+ REN:1060.060kHz VBW:0.200kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5785.08 185.87 ------ ------ 96.26 33.83 13.74 37.96 8.60 100 47 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C31of C79



ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210D

Pol. Horizontal Fundamental
1w Level (dBuVim)
s -
8751 MM\WM
0. " TREAK,
el BB 1624
Mda
52. MM 1
LT T SR
k13
11
Peak Blank
5785 5818, 5851, 5884, 5917, 5950
Frequency (MHz)
Site & B3CH20-HY
Condition: PEAK BE(B4)_16-24 3n HF 91260 2035 240729 HORTZONTAL
+ RBH:1000.000kHz VBW: 3000.808kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.30 64.08 112.40 -48.32 54.15 34.02 13.85 37.94 @.00  1le@ 47 PEAK
2 5861.46 61.64 109.61 -47.37 SL.67 34.85 13.86 37.94 @.00  le@ 47 PEAK
3 5924.43 47.97 68.60 -20.65 37.79 34.15 13.96 37.93 @.00  lee 47 PEAK
4 5940.68 50.53 68.20 -17.67 40.35 34.12 13.98 37.92 0.0 19 47 PEAK
TEL: 886-3-327-0868 Page Number : C32 of C79

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Vertical Fundamental
. Level [dBuVim) 1 nLevel[dBuVim)
1% PERR_BEBA_Th-Z4] 14
1225 1228
- I
10, r 105,
815
M*r-/ [k
0 ‘J’. 4V
T S e L L[ EAKIUNI)
.2 i ‘MM
K e
52. 1
) i
30 | —
36 0L A et
Peak .
17!
5600 5637, 5674, 5M1. 5748 5785
Frequency (MH)
1000 20, U0, 5400, 00
Site  : B3CH2O-HY Frequency (MHz)

Condition: PEAK_BE (B4)_16-24 3n HF_9128D 92038 246729 VERTICAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH20-HY

Condition: PEAK(UNIT) 3n HF_91200 62838 24729 VERTICAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3088, BAkHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
LS04 B3 6820107 G605 370 149 .01 0.00 108 33 PEK Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
2 5650.14 5230 68.30 -16.00 43.73 33.00 13.56 37.99 0.0 109 323 PEAK -
3570952 69.23 107.87 -38.64 60.13 33.44 13.64 37.98 0.00 108 323 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 S7M.62 70.43 112,21 4178 628 33.48 13.65 3798 0.00 109 323 PEAK 1 5785.00 120,36 ----vn --oo- 11699 33.79 13.74 37.95 .00 100 323 PEAC
 Level (dBuVim)
1225
105,
85
00
| \ AVG 54
- I N
%0 Iy
MNWVJD-/M”‘"_'M
Avg Blank
1.
1000 2200, 5800, 7000

4600,
Frequency (MHz)

Site + B3CH20-HY
Condition: AVG 54 3n HF_91200 02038 244729 VERTICAL
+ REN:1060.060kHz VBW:0.200kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5785.08 114,38 ------ ------ 164,65 33.86 13.75 37.96 @.80 188 323 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C330of C79



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Vertical Fundamental
1w Level (dBuVim)
s |
. v N |
875 i
0o N . LW”: A BERAL 1624
N WW\“ U
. ot |
k13
11
Peak Blank
5785 5818, 5851, 5884, 5917, 5950
Frequency (MHz)
Site & B3CH20-HY
Condition: PEAK BE(B4)_16-24 3n HF 91260 2038 246729 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.63 67.10 11l.64 -44.54 57.17 34.62 13.85 37.94 0.8 188 323 PEAK
1 5871.46 66.82 106.19 -39.37 56.5 34.89 13.87 37.94 0.8 108 323 PEAK
3592419 52.17 68.87 -16.70 41.99 3415 13.96 37.93 0.8 188 323 PEAK
4592641 52.44 68.20 -15.76 42.26 3415 13.96 37.93 0.8 18 323 PEAK

TEL: 886-3-327-0868 Page Number : C34 of C79
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210D

Pol. Horizontal Vertical
1 4ﬂLﬁveI{ilBu\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UI’lﬂl EAK[UNI)
700 AR L] | ] (T I ] | [ —— |
3
! S ‘aﬁ—d 2l 4 MG 2H
" iy s e e e e
350! 35,
Peak “" ]
175 11!
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH20-HY Site @ 03CH20-HY
Condition: PEAK(UNII) 3m HF_91260_82360_231838 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200_B2360_231830 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 11576.08 51.52 74.60 -22.48 35.41 33.82 19.53 4271 .47 34 18 PEAC 1 11570.08 5152 74.60 -22.48 35.41 38.82 19.53 471 @47 115 354 PEAK
1 10570.00 41,85 54.00 -12.15 25,74 3B.82 19.53 4271 Q.47 34 1§ Average 2 11570.00 42.79 54.60 -11.21 26.68 38.82 19.33 471 @47 113 334 Average
317355.00 58.47 68.20 -0.73 40.36 33.33 24.14 4488 0.5 354 258 PEAK 3 A7355.08 59.59 68.20 -B.61 41.48 38.33 2414 M. 0.52 125 119 PEAK
TEL: 886-3-327-0868 Page Number : C350f C79

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210D

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg % il
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
Avg %l %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
TEL: 886-3-327-0868 Page Number : C36 of C79

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Horizontal Fundamental
1 oLevel [gBuVim) 1 nLevel[dBuVim)
1225 1225
10 \d "
875 \M“W*w |
o T bk
700 PEAK_BE(B4)16-24|
S, iy, 1/ S 0 N | U L] EAK(UNI))
. ity 34
W iy
5!
o=
34 i P —"
95 Db i .WWW‘”"WMW
Peak "
11!
5825 5850, 5875. 5900. 5925, 5050
Fraquency (MHz)
1000 200, 3400, 5800, 7000
Site  : @3CH20-HY Frequency (MHz)

Condition: PEAK_BE (B4)_16-24 3n HF 912D 92360 231638 HORTZONTAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH20-HY

Condition: PEAK(UNII) 3n HF_91200_62368_231030 HORTZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3088, BekHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
L SBS3.63 BL77 11393 -R.16 7L86 .01 185 .95 0.0 18 62 PEA Freq Level  Line Nargin Level Factor  Loss Factor Factor Renark
2 5868.38 76.37 189.29 -32.97 66.41 34.84 13.86 37.94 Q.00 1@ 62 PEAK - . . o O o
3592325 53.46 69.49 -16.03 43.18 34.25 13.9 37.93 0.00 102 62 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 592650 52.88 68.20 -16.17 41.89 34,25 13.96 37.93 @.ee 1@ 62 PEAK 1 5825.00 113.46 ------ ------ 163.68 33.94 13.79 37.95 @.60 102 62 PEAK
gLl BV
1225
105
5
00
i VG54
: I
34
T
Avg Blank AT
1.
1000 200, 0. 4600, 5800, 7000
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG 54 3n HF_91200 02368 _231030 HORTZONTAL
+ REN:1060.060kHz VBW:0.200kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5825.00 106.41 ------ ------ 96.63 33.94 13.79 37.95 @.0 102 62 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C37 of C79



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Vertical Fundamental
. Level [dBuVim) 1 nLevel[dBuVim)
1225 \\ 175
105, ‘ -
i 10!
8715
% T bk
700 e PEAK BE(B4).16-24)
WAL L | W W an BT I m— EAK(M)
52, o h, ;
15 gy "
3510 b
15 Dby P ot
Peak "
11!
5825 5950, 5475, 500. 5925, 5050
Fraquency (MHz)
1000 2200, 3400, 5800 7000
Site  : G3CH2-HY Frequency (MHz)

Condition: PEAK_BE (B4)_16-24 3n HF_9124D 92360 231638 VERTICAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH20-HY

Condition: PEAK(UNIT) 3n HF_91200 62368 23103 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3088, BAkHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
L SBS45 OL8LILY -19.56 GLES .00 185 .04 0.0 135 360 PEAC Freq Level  Line Nargin Level Factor  Loss Factor Factor Renark
2 5857.50 99.69 118.10 -19.41 80.75 34.83 13.85 37.94 0.0 I35 360 PEAK - . . o O o
3592163 63.02 70.69 -7.67 576 34.24 13.95 37.93 0.00 135 360 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5927.13 59.45 68.20 -8.75 49.17 34,25 13.96 37.93 @.88 135 360 PEAK 1 5825.00 120,97 ------ ------ 11117 33.95 13.89 37.95 @.0 135 360 PEAK
gLl BV
1225
105
5
00
| VG54
34 e
e
™
Avg Blank e
1.
1000 200, 5800, 7000
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG 54 3n HF_91200 02368 _231030 VERTICAL
+ REN:1060.060kHz VBW:0.200kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5825.0@ 115.18 ------ ------ 165.26 33.97 13.82 37.95 @.@ 135 360 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C38 of C79



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210D

Pol. Horizontal Vertical
1 4ﬂLmI«IBu\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UI’lﬂl EAK(UNI)
700 AR L] | | — (T [ ] | | — |
3
A 21 AVG 54
e e T T
350! 35,
Peak - ]
175 11!
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200, 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site @ @3CH2B-HY Site @ Q3CH2B-HY
Condition: PEAK(UNII) 3m HF_91200 0238 240729 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 02035 240729 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 11650.00 58.47 74.60 -23.53 34.69 33.56 19.60 42.78 @.46 380 162 PEAC 1 11650.08 51.26 74.00 -22.74 35.48 38.50 19.60 42.78 @.46 154 87 PEAK
1 11630.00 41.82 54.60 -12.13 26,84 33.50 19.60 4278 @.46 300 162 Average 2 116%0.08 41.44 34.00 -12.36 25.66 38,50 19.60 42.78 @.46 134 7 Average
3OI7475.00 58.37 68.20 -0.83 40.21 33.40 2422 4499 653 205 142 PEAC 3OI7475.00 60.28 68.20 -7.92 42,12 33.40 2422 4499 0.53 208 198 PEAK
TEL: 886-3-327-0868 Page Number : C39 of C79

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210D

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg %l il
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 In HF 91260 02638 240729 HIRTIONTAL Condition: AVG 54 3n HF 91200 02638 240710 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
Avg %l il
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 In HF 91260 02638 240729 HIRTIONTAL Condition: AVG 54 3n HF 91200 02638 240710 VERTICAL
TEL: 886-3-327-0868 Page Number : C40 of C79

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Horizontal Fundamental
1o Lavel[dBuVim) - 1oLevel (dBuvm)
1% PERR_BEBA_Th-Z4] 14
1225 ‘ 12251
— " 1
10 (”\f 5
815 i
, / o
70 Mww MM'W
T S e O 1 [ i L] EAKIUNI)
0 Y et
Bt Lii )
it | Ty
ki3
30 . WW"”"‘“W
zsmumm A ;..WW
Peak .
1!
5600 5631, 5662. 5693, 51, 5755
Frequency (Miz)
1000 20, 0, 4610, 500, 00
Site  : B3CH2O-HY Frequency (MHz)

Condition: PEAK_BE (B4)_16-24 3n HF 912D 92360 231638 HORTZONTAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH20-HY

Condition: PEAK(UNII) 3n HF_91200_62368_231030 HORTZONTAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3088, BekHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1 SE49.45 5216 68.20 -16.04 43.49 33.10 13.56 37.99 0.60 108 300 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
1 565B.87 53.49 68.25 -14.76 44.82 33.10 13.56 37.99 0.8 108 3@ PEAK T EE——
3571641 73.99 109.79 -35.80 64.79 33.53 13.65 37.98 0.00 108 300 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572913 67.92 111.89 -43.17 58.71 33.54 13.65 37.98 0.8 108 380 PEAK 1 5755.08 187.57 ------ ------ 98.19 33.65 13.78 37.97 .60 180 3@ PEAK
L8V (BUVIm)
1225
105, 1
8§75
00
i AVG_54)
. W,
%0 T —
N =
Avg Blank [
1.
1000 2200, 5800, 000

3400, 4600,
Frequency (MHz)

Site + B3CH20-HY
Condition: AVG 54 3n HF_91200 02368 _231030 HORTZONTAL
+ REN:1060.060kHz VBW:0.200kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5755.88 18115 ----mn -ooee 9134 33.59 13.69 37.97 @8.60 100 360 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C41 of C79



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Horizontal Fundamental
1o Level (dBuvim)
" |
1050/ —

875, v \1

- o ey 124

Mo 4
2 ' it
k13
11
Peak Blank
5755 5794, 5633. 5872, 511, 5950
Fraquency (MHz)
Site @ G3CH20-HY
Condition: PEAK BE(B4)_16-24 3n HF 91260 02360 23138 HORTZONTAL
+ RBH:1080.000kHz VBW: 3000.808kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.84 51.23 111.17 -59.94 41.38 34.82 13.85 37.94 @.00 le@ 300 PEAK
5873.56 51.78 105.60 -53.82 4L.75 34.89 13.88 37.94 @.00 le@ 3@ PEAK
5923.29 43.34 69.46 -21.12 38.86 34.25 13.96 37.93 @.00 le@ 3@ PEAK
5935.18 49.87 68.20 -18.33 39.55 34.27 13.98 37.93 @.00 le@ 3@ PEAK

e ra

TEL: 886-3-327-0868 Page Number 1 C42 of C79
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
1o Level (dBuvim) 4y L6vel (dBuVim)
14 PERR_BEBA_Th-Z4] 14
1225 ‘ p |
122! f
A A
10 / 1
8715
I 75
70, {WVJ"M%W WW
" [y T R il L[ EAK(UNI)
T L 10—t HeeH d =
saglilin / \\‘
5! | .
e g
3.0 b v
[T TP, el st
Peak f
11!
5600 5631, 5662, 5693, 5124, 5755
Frequency (MHz)
1000 2200, 3400, 4500, 5800, 7000
Site  : B3CH2O-HY Frequency (MHz)

Condition: PEAK_BE (B4)_16-24 3n HF_9124D 92360 231638 VERTICAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH20-HY

Condition: PEAK(UNIT) 3n HF_91200 62368 23103 VERTICAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3088, BAkHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1 SEALES 6306 68.20 -4.90 5465 33.06 13.55 38.60 0.0 120 0 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5655.34 65.88 72.16 -6.36 57.69 33.14 13.56 37.99 @.ee 122 @ PEAK - . . o O o
3571315 62.88 108.88 -26.00 73.69 33.53 13.64 37.98 0.00 12 B PEXK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5720.44 B80.97 111.79 -30.82 7L.76 33.54 13.65 37.98 @.ee 122 @ PEAK 1 5755.00 118.28 ------ ------ 168.78 33.68 13.71 37.97 @.ee 122 B PEAK
" Level (dBuVim)
1225
1
105,
8§75
700
/ AVG_54)
- W
—
ki T
I
Avg Blank s
1.
1000 2200, 4600, 5800, 000
Frequency (MHz)
Site + @3CH28-HY
Condition: AVG 54 3n HF_91200 02368 _231030 VERTICAL
+ RBI: 1009, 068kHz VBi:0.200kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5755.00 11094 ------ ---oee lel.68 33.61 13.78 37.97 @.ee 122 @ AVERAGE
TEL: 886-3-327-0868 Page Number : C43 of C79

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
1w Level (dBuVim)
s |
115 B
875
0 YN 2 o g 1621
AT T o v
52! et
k13
11
Peak Blank
5755 5794, 5633. 5872, 511, 5950
Fraquency (MHz)
Site & B3CH20-HY
Condition: PEAK BE(B4)_16-24 3n HF 91260 2360 23138 VERTICAL
+ RBH:1080.000kHz VBW: 3000.808kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.84 62.48 111.17 -48.77 51.47 34,82 13.85 37.94 @.00 12 B PEAK
1 5866.15 67.01 107.68 -48.67 57.02 34.86 13.87 37.94 Q.00 12 B PEAK
359229 55.11 69.75 -14.84 44.83 3425 13.96 37.93 @.e0 1n B PEAK
4 592688 57.20 68.20 -11.08 46.92 34.25 13.96 37.93 @.ee 12 B PEAK

TEL: 886-3-327-0868 Page Number : C44 of C79
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLﬁveI{ilB!l\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UI’lﬂl EAK[UNI)
(1 e |oooef] ] S 1 S I boooef] ] — [
350! 35,
Peak - ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200, 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH20-HY Site @ 03CH20-HY
Condition: PEAK(UNII) 3m HF_91260_82360_231838 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200_B2360_231830 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 1151600 52.65 74,00 -21.95 35,70 39.06 19.48 42.66 .47 355 144 PEAC 1 11510.08 52.36 74.60 -21.64 36.61 39.06 19.48 42.66 @.47 154 248 PEAK
1 11510.00 42.24 54,00 -11.76 25,89 39.06 19.48 42.66 Q.47 355 144 Average 2 11510.00 42.43 54.60 -11.57 26.08 39.06 19.48 42.66 @.47 134 248 Average
3 17065.00 53.78 68.20 -14.42 35.70 33.27 4.08 4479 052 .- -- PEAK 3 17265.08 53.19 68.20 -15.61 35.11 38.27 24.08 4479 0.52 - - PEAK
TEL: 886-3-327-0868 Page Number : C45 of C79

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210D

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg % %l
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 149, 14500
Frequency (MHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
Avg %l %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
TEL: 886-3-327-0868 Page Number : C46 of C79

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
1o Leve (dBuim) - 1oLevel (dBuvm)
1 PERR_BEEALT0-24 14
1225 /‘ 12251
405 I s,
- K 105
815
"WJ 5
70 A, M
3 i (U1 | A R ST U LA EAUNI
i I AT PY iy “
RORT I wy, e, TR
g i R
y s
0 \ MWMMMWWW e '
15 0l O
11!
Peak
1.
5600 5639, 5678. 5717 5756, 5795
Fraquency (MHz)
1000 200, 0. 4600, 5800, 7000
Site  : BICH20-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3n HF 91280 82360 231830 HORIZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI0-HY
B Condition: PEAK(UNI) 3m HF 91260 82360 731638 HORTZONTAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3088, BekHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read nt Cable Preamp  hux dPos  Tos
1 S50 947 6.0 -15.73 6.5 BT IS5 8.6 0.00 108 5 PR Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
15654 5379 70.60 -16.81 45.09 33013 13.5 3799 0.0 108 54 PEAC N ———
3570199 60.73 105.76 -45.03 S5L.58 33.50 13.63 37.98 0.00 108 54 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572051 6130 11195 -49.66 53.09 33.534 13.65 37.98 .00 100 54 PEAC 1 5795.00 189.47 ------ ----- 99.82 3386 13.75 796 @00 109 54 PEAK
- 1oLevel (dBuvm)
1225
105
5
00
VG54
. B
0 e ]
rlam
Avg Blank iateetll
1.
1000 200, 4600, 5800, 7000
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG 54 3n HF_91200 02368 _231030 HORTZONTAL
+ REN:1060.060kHz VBW:0.200kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5795.00 161.86 ------ ------ 92,21 33.86 13.75 37.96 0.0 1e@ 54 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C47 of C79

FAX: 886-3-327-0855
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Report No. : FR490210D

Pol. Horizontal Fundamental

1o Level (dBuvim)

" |

405 | g, T

18014 \

815

o WWW v B 162

5! WWW’WWMW : | ¢

Rl G0 | T Y
k1Y
Peak i Blank

5795 5826, 5857. 5688 5019, 5950

'rremency (NHz)

Site + B3CH20-HY
Condition: PEAK BE(B4)_16-24 3n HF 91260 02360 23138 HORTZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.99 67.35 110.83 -43.48 57.42 34.82 13.85 37.94 @.00 loe 54 PEAK
5872.19 63.96 105.99 -42.63 53.93 34.89 13.88 37.94 @.00 le@ 54 PEAK
5924.12 55.62 6B8.85 -13.23 45.34 34.25 13.96 37.93 @.00 lee 54 PEAK
5938.84 95.41 68.20 -12.79 45.67 34.28 13.98 37.92 @.00 le@ 54 PEAK

e ra

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C48 of C79
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Pol. Vertical Fundamental
1o Lavel[dBuVim) - 1oLevel (dBuvm)
1% PERR_BETBALT0-2% 13
1225 /‘ 12251
1 106
815 .
' W 415
70 /‘( W 3\,/‘ MHPFM N
T b T S e O 1 | i L EAKIUNI)
) \
B I i
3510 W‘M
e i
Peak .
1!
5600 5639, 5678, 51, 5756. 5795
Fraquency (MHz)
1000 20, 0, 5600 00
Site  : G3CH2D-HY Frequency (MHz)

Condition: PEAK_BE (B4)_16-24 3n HF_9124D 92360 231638 VERTICAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH20-HY

Condition: PEAK(UNIT) 3n HF_91200 62368 23103 VERTICAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3088, BAkHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1 SHLTE GLEE R 630 L1 BT LSS MM 0.0 16 360 PEAK Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
2 565,99 571 TLOL -6.20 57.00 33.14 13.56 37.99 0.0 16 360 PEAK -
3570316 71.11 106.88 -34.97 6195 33.51 13.63 37.98 0.00 126 360 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 1.7 7454 11597 4143 65.32 33.54 13.66 3798 0.00 126 360 PEAK 1 5795.00 118,68 ------ ------ 183,88 33.91 13.77 37.95 0.0 126 30 PEAC
 Level (dBuVim)
1225
105,
85
00
| / \ AVG 54
h AN
%0 e
\}\ANWVW“W
Avg Blank
1.
1000 2200, 5800, 7000

3400, 4600,
Frequency (MHz)

Site + B3CH20-HY
Condition: AVG 54 3n HF_91200 02368 _231030 VERTICAL
+ REN:1060.060kHz VBW:0.200kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 579588 11251 ----mn -oooee 16286 33.86 13.75 37.96 @.80 126 360 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C49 of C79



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Vertical Fundamental

 goL8vel (dBuVim)

A —

Peak . Blank

5795 5826, 5857, 5688, 5919, 5950
Fraquency (MHz)

Site + B3CH20-HY
Condition: PEAK BE(B4)_16-24 3n HF 91260 2360 23138 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.99 79.45 110.83 -31.3 69.52 34.82 13.85 37.94 @.80 126 360 PEAK
5855.14 79.53 118.76 -31.23 69.60 34.82 13.85 37.94 @.80 126  36@ PEAK
5924.89 63.16 68.28 -5.12 52.88 34.25 13.96 37.93 @.80 126 360 PEAK
5926.75 64.77 68.20 -3.43 54.49 34.25 13.96 37.93 @.80 126 36B PEAK

e ra

TEL: 886-3-327-0868 Page Number : C50 of C79
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLmI{ilBu\mn] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UI’lgl EAK[UNI)
700 AR L] | ] (T I ] | [ —— |
Amsj LIRS
55 e T s
350! 35,
Peak - ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200, 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH20-HY Site @ 03CH20-HY
Condition: PEAK(UNII) 3m HF_91260_82360_231838 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200_B2360_231830 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 1159.00 5176 74.60 -22.24 35.73 3B.74 19.55 4273 0.47 299 21 PEAC 1 11590.08 52.81 74.66 -21.99 35.98 38.74 19.55 473 @47 14 248 PEAK
1 11590.00 41,91 54.00 -12.89 25.88 38.74 19.55 4273 Q.47 299 21 Average 2 11590.00 42.13 54.60 -11.87 26.10 38.74 19.35 473 @.47 14 248 Average
3 17385.00 53.57 65.20 -14.63 35.28 33.51 24.16 4498 052 .- -- PEAK 3 17385.08 53.71 68.20 -14.49 35.40 3B.51 2416 449 0.52 - - PEAK
TEL: 886-3-327-0868 Page Number : C51 of C79

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg %l %l
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
Avg %l il
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
TEL: 886-3-327-0868 Page Number : C52 of C79

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
L8Vl [dBuVim) 4o -evel (dBuIm)
1 PERR_BETBAL_T0-23] 14l
1225 ‘ 12251
— ) 1
s "/ 105,
815
,/J 015
. qu BW#. e
70— TN M ] L 1.1 EAKTUMI
1 2 i LAY 15 ) S B = =t
X IRIPRAT! T
e 5!
3.0 MWW“‘W
35 Ot Lk et
11!
Peak
1.
5600 5631, 5662. 5693, 5724, 5755
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ G3CH20-HY Frequency (NHz)
Condition: PEAK BE(B4)_16-24 3n HF 91260 02360 23138 HORTZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI0-HY
B Condition: PEAK(UNI) 3m HF 91260 82360 731638 HORTZONTAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3088, BekHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read nt Cable Preamp  hux dPos  Tos
1 SEAS.57 S5.46 68.20 -12.74 46.83 33.88 13.55 38.60 0.89 108 60 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5652.88 56.41 69.75 -13.34 47.72 33.12 13.56 37.99 @.00 100 60 PEAK - . . o O o
3 5713.46 70.36 108.97 -38.61 6117 33.53 13.64 37.95 0.00 108 6 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572044 63.32 111.79 -43.47 59.11 33.54 13.65 37.98 Q.00 100 60 PEAK 1 5755.00 106.74 ------ ------ 97.43 33.59 13.69 37.97 @.0 1@ 66 PEAK
4o -evel (dBuIm)
1225
105,
8§75
700
AVG_54)
i W/
ki e i
Y e
Avg Blank e
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + @3CH28-HY
Condition: AVG 54 3n HF_91200 02368 _231030 HORTZONTAL
+ REN:1060.060kHz VBW:0.200kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 575500 99.64 ------ ---eee 9833 33.59 13.69 37.97 @8.60 100 60 AVERAGE
TEL: 886-3-327-0868 Page Number : C53 of C79

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
1o Level (dBuvim)
" |
105, i el

W)

0o b B BB 1624

" u T, e Al 3
¥ il todiiob b
k13
11
Peak Blank
5755 5794, 5633. 5872, 511, 5950
Fraquency (MHz)
Site & B3CH20-HY
Condition: PEAK BE(B4)_16-24 3n HF 91260 02360 23138 HORTZONTAL
+ RBH:1080.000kHz VBW: 3000.808kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.84 54.22 111.17 -56.95 44.29 34.82 13.85 37.94 @.00 lo@ 60 PEAK
5867.71 95.28 167.24 -51.96 45.28 34.87 13.87 37.94 @.00 le@ 60 PEAK
5923.68 48.63 69.18 -20.55 38.35 34.25 13.96 37.93 @.00 lee 60 PEAK
5928.94 49.81 68.20 -18.39 39.51 34.26 13.97 37.93 @.00 le@ 60 PEAK

e ra

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental

EEN) — PNECICIL)

1225 \ 15 ’

ANE —

10 J ! "

875 1
15

70 Wi, IMW W

A | MU ] L] 1.

it bt 700U T TLL I m— /\ EAKUN)
52, WWWW Mmoo}

ki3

30 N
%0 g

Peak .

11!

5600 5631, 5662 5693, 5T, 5755

Frequency (MHz)
1000 2200, 3400, 5800, 7000
Site  : B3CH2O-HY Frequency (MHz)

Condition: PEAK_BE (B4)_16-24 3n HF_9124D 92360 231638 VERTICAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH20-HY

Condition: PEAK(UNIT) 3n HF_91200 62368 23103 VERTICAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3088, BAkHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1 SEA.33 6407 68.20 -4.13 S5.44 33.08 13.55 38.60 0.80 124 360 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
1 5651.08 64.57 68.94 -4.37 55.89 33.11 13.56 37.99 @.08 124 360 PEAK T EE——
3571765 B62.65 110.14 -27.49 73.44 33.54 13.65 37.98 0.00 124 360 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572186 B81.39 113.21 -31.82 72.18 33.54 13.65 37.98 0.8 124 360 PEAK 1 5755.00 118.41 ----mn -oooee 109.83 33.65 13.78 37.97 @.8e 124 360 PEAK
L8V (BUVIm)
1225
1
105,
8§75
00
i AVG_54)
: Iy
ki e
LA™
Avg Blank
1.
1000 2200, 5800, 000

4600,
Frequency (MHz)

Site + B3CH20-HY
Condition: AVG 54 3n HF_91200 02368 _231030 VERTICAL
+ REN:1060.060kHz VBW:0.200kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5755.00 11099 ----mn --oee 161,61 33.65 13.78 37.97 @.8 124  36@ AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C55 of C79
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Pol. Vertical Fundamental
1o Level (dBuvim)
" |
105 B

0.0 s t

o k4 "‘WWFMWWM AR
k13
11
Peak Blank
5755 5794, 5633. 5872, 511, 5950
Fraquency (MHz)
Site & B3CH20-HY
Condition: PEAK BE(B4)_16-24 3n HF 91260 2360 23138 VERTICAL
+ RBH:1080.000kHz VBW: 3000.808kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.26 65.53 112.50 -46.97 55.60 34.82 13.85 37.94 @.80 124 360 PEAK
5863.42 65.63 108.44 -42.81 55.66 34.85 13.86 37.94 @.80 124  36B PEAK
5924.46 56.51 68.60 -12.89 46.23 34.25 13.96 37.93 @.80 124 360 PEAK
5926.80 57.16 68.20 -11.10 46.82 34.25 13.96 37.93 @.80 124  36B PEAK

e ra

TEL: 886-3-327-0868 Page Number : C56 of C79
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210D

Pol. Horizontal Vertical
1 4ﬂLmI«IBu\mn] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UI’lﬂl EAK[UNI)
700 AR L] | ] (T I ] | [ —— |
i A ;‘J 2 i . LR
iyt [ Bt A
350! 35,
Peak - ]
175 11!
Avg
T000 9200 H400. 1 15800, 18000 000 9200, 11400, 1 15800, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH20-HY Site @ 03CH20-HY
Condition: PEAK(UNII) 3m HF_91260_82360_231838 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200_B2360_231830 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg

1 11516.08 52.24 74.60 -21.76 35.89 39.86 19.48 42.66
1 11510.00 42.62 54,60 -11.9% 25.67 39.86 19.48 42.66
3 1726500 53.58 68.20 -14.62 35.50 33.27 4.8 4.79

.47 34 25 PEAC
047 34 25 Average
8.5 - - PEAK

1 11510.08 51.69 74.80 -22.11 35.54 39.86 19.48 42.66
2 11510.08 42.48 34.00 -11.52 26,13 39.06 19.48 42.66
3 17265.00 53.45 68.20 -14.75 35.37 38.27 24.08 479

047 164 215 PEAK
047 1% 105 Average
a5 - - PEN

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210D

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg %l %l
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (MHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
Avg %l %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
TEL: 886-3-327-0868 Page Number : C58 of C79

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Horizontal Fundamental
1o Lavel[dBuVim) - 1oLevel (dBuvm)
140 PERR_BEEALT0-24 14l
1225 /‘ 12251
- W 105
815
5
70 i \‘
L e T W T e T I oo
5! Py W Lt M
rgratatined b VMLJ‘I " d L )
bl | et
350 me
15 Dt b A
11!
Peak
1.
5600 5639, 5678. 5717 5756, 5795
Fraquency (MHz)
1000 200, 0. 5800, 7000
Site  : BICH20-HY Frequency (NHz)
Condition: PEAK BE(B4)_16-24 3n HF 91260 02360 23138 HORTZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI0-HY
Condition: PEAK(UNII) 3n HF_91200_62368_231030 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. DB0kHz EBM}@B@ WE'lZ STAuto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1SRG W5 6R.20-18.05 6L 365 154 1.0 0.00 108 61 PEAK Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
2 5651.89 43.27 69.81 -20.74 39.59 33.11 13.56 37.99 @.00 10 61 PEAK - . . o O o
3571505 61.8 109.42 -47.62 52.68 33.53 13.65 37.98 0.00 108 61 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572932 57.86 111.52 -54.46 47.85 33.54 13.65 37.98 @.00 100 61 PEAK 1 5795.00 167.74 ------ ------ 98.17 33.79 13.74 37.96 @.00  1e@ 61 PEAK
gLl BV
1225
105
5
00
VG54
) ]
e
Avg Blank s
1.
1000 200, 5800, 7000
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG 54 3n HF_91200 02368 _231030 HORTZONTAL
+ REN:1060.060kHz VBW:0.200kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5795.00 99.68 ------ ------ 9.3 33.79 13.74 37.96 6.0 1e@ 61 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Horizontal Fundamental
1w Level (dBuVim)
s |
1#: M hh\_‘-‘_"‘—\—._
W
875
704 ik ml
02 M, e ¢
Y L
k13
11
Peak Blank
5795 5826, 5657, 5888, 5919, 5950
Fraquency (MHz)
Site & B3CH20-HY
Condition: PEAK BE(B4)_16-24 3n HF 91260 02360 23138 HORTZONTAL
+ RBH:1080.000kHz VBW: 3000.808kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.37 66.12 112.25 -46.13 56.19 34.82 13.85 37.94 @.00  1le@ 61 PEAK
1 5835.45 65.02 110.67 -45.65 55.09 34.82 13.85 37.94 Q.00  le@ 61 PEAK
3 5923.65 50.58 69.19 -18.69 40.22 34.25 13.96 37.93 @.00  lee 61 PEAK
4 5925.36 52.55 68.20 -15.65 42.27 34.25 13.96 37.93 0.0 109 61 PEAK
TEL: 886-3-327-0868 Page Number : C60 of C79

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Vertical Fundamental
. Level (BuVim)  Level (dBuVim)
14 PERR_BEBA_Th-Z4] 14
1225 /‘ /"\ 115
1 ' 106
875
W 75
7 i ‘4 Hh ¥
2 W WW ¥ T | W e | U [N EAKIUNI)
2l bt A/ \‘\
52. 1
L I
) R
95 Dlelntyiat \mw"“’m o™
Peak f
11!
5600 5639, 5678, 5711 5756, 5785
Fraquency (MHz)
1000 200, 3400, 5800, 7000
Site  : B3CH2O-HY Frequency (MHz)

Condition: PEAK_BE (B4)_16-24 3n HF_9124D 92360 231638 VERTICAL

+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CH20-HY

Condition: PEAK(UNIT) 3n HF_91200 62368 23103 VERTICAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3088, BAkHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1 SE3B.6L 59.34 68.20 -5.86 50.75 33.05 13.54 38.60 0.0 123 360 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
1 565878 59.62 68.72 -9.10 50.94 33.11 13.56 37.99 @.08 123 360 PEAK T EE——
3570140 69.49 105.59 -36.10 60.3¢ 33.50 13.63 37.98 0.00 123 360 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 57209 79.82 112.85 -42.83 6l.61 33.54 13.65 37.98 0.8 123 360 PEAK 1 579588 118.31 ----mn --oee 168,59 33.91 13.77 37.96 @.8a 123 360 PEAK
L8V (BUVIm)
1225
105,
8§75
00
i \ AVG_54)
) I
—
350 — _F,_'_,_‘,f"‘
N
Avg Blank i
1.
1000 2200, 5800, 000

3400, 4600,
Frequency (MHz)

Site + B3CH20-HY
Condition: AVG 54 3n HF_91200 02368 _231030 VERTICAL
+ REN:1060.060kHz VBW:0.200kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 579508 11143 ----mm -oooee 161,82 33.83 13.74 37.96 @.00 123 360 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C61 of C79



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Vertical Fundamental
1o Level (dBuvim)
" |
105 e

o WWMWWM
Peak . Blank
5795 5826, 5857 5888, 5919, 5950

'rremency (NHz)

Site + B3CH20-HY
Condition: PEAK BE(B4)_16-24 3n HF 91260 2360 23138 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5852.97 76.27 115.43 -39.16 66.37 34.81 13.84 37.95 @.80 123 360 PEAK
5862.27 77.88 108.76 -30.85 67.91 34.85 13.86 37.94 @.80 123 36@ PEAK
5923.81 60.59 69.08 -8.49 50.31 34.25 13.96 37.93 @.80 123 360 PEAK
5932.82 62.52 68.28 -5.68 52.22 34.26 13.97 37.93 @.80 123 36B PEAK

e ra

TEL: 886-3-327-0868 Page Number : C62 of C79
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210D

Pol. Horizontal Vertical
1 %Lmumvnn) " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UI’lgl EAK[UNI)
700 AR L] | ] (T I ] | [ —— |
. 4 A e
T ~ i
350! 35,
Peak - ]
175 11!
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200 11400, 1 15800, 16000
Frequency (MHz) Frequency (MHz)
Site @ @3CH20-HY Site @ 03CH20-HY
Condition: PEAK(UNII) 3m HF_91260_82360_231838 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200_B2360_231830 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 1159.00 51.66 74.00 -22.34 35.63 38.74 19.55 4273 0.47 315 214 PEAC 1 11590.08 52.42 74.66 -21.58 36.39 38.74 19.55 473 @47 115 354 PEAK
11059000 4147 54,00 -12.53 25,44 3874 1955 4273 Q.47 315 214 Average 2 11590.00 42.82 54.60 -11.9% 25,99 38.74 19.35 473 @47 113 334 Average
3 17385.00 54.37 658.20 -13.83 36.88 33.51 24.16 4498 052 .- -- PEAK 3 17385.08 53.61 68.20 -14.50 35,32 3B.51 2416 4.9 @.52 - - PEAK
TEL: 886-3-327-0868 Page Number : C63 of C79

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210D

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg % %l
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
Avg %l il
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
TEL: 886-3-327-0868 Page Number : C64 of C79

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Horizontal Fundamental
L8Vl [dBuVim) 4o -evel (dBuIm)
4l PERR_BETBAL_T0-23] 14
125 | 115
ETils L
10! W 15
815
/J 015
70 /
34 (et o S e 4 LA EARIUNI)
2 [ b\ttt
W‘ o 52.
Vo lcdnphibes)
350 A g i
5 bt i i A
11!
Peak
1.
5600 5635, 5670. 5705, 5740, 5175
Fraquency (MHz)
1000 2200, 3400, 5800, 000
Site @ G3CH20-HY Frequency (NHz)
Condition: PEAK BE(B4)_16-24 3n HF 91260 02360 23138 HORTZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI0-HY
B Condition: PEAK(UNI) 3m HF 91260 82360 731638 HORTZONTAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3088, BekHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1 SE47.03 5439 68.20 -13.81 45.74 33.89 13.55 37.99 0.80 108 60 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5653.98 55.48 71.10 -15.62 46.78 33.13 13.56 37.99 @.00 100 60 PEAK - . . o O o
3570378 60.69 106.26 -45.57 5153 33.51 13.63 37.98 0.00 108 60 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572093 59.67 112.91 -53.84 49.86 33.54 13.65 37.98 @.00 100 60 PEAK 1 5775.00 104,48 ------ ------ 94,79 33.83 13.74 37.96 6.0 1@ 66 PEAK
" Level (dBuVim)
1225
105,
8§75
700
AVG_54)
528
ki et
Y e
Avg Blank P
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + @3CH28-HY
Condition: AVG 54 3n HF_91200 02368 _231030 HORTZONTAL
+ REN:1060.060kHz VBW:0.200kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5775.08 96.32 ------ ---oee 86.75 3379 13.74 37.9 0.8 188 6@ AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C65 of C79



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Horizontal Fundamental
1o Level (dBuvim)
1225 ‘\\
815
4 L\ "PEA_BEIBA16.24
1 2
o e, 0 g 4
o ‘WWWNWWA T
Peak i Blank
5175 5810, 5845, 5680. 5015, 5950
Frequency (H)

Site + B3CH20-HY
Condition: PEAK BE(B4)_16-24 3n HF 91260 02360 23138 HORTZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
5854.80 61.02 111.26 -50.24 51.69 34.82 13.85 37.94 Q.00 lo@ 60 PEAK
5867.65 61.17 167.42 -46.25 SL.17 34.87 13.87 37.94 @.00 le@ 60 PEAK
5924.80 51.34 68.35 -17.61 4L.66 34.25 13.96 37.93 @.00 loe 60 PEAK
5927.688 52.89 68.20 -15.31 42.61 34.25 13.96 37.93 @.00 le@ 60 PEAK

e ra

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Vertical Fundamental
L8Vl [dBuVim) 4o -evel (dBuIm)
4l PERR_BETBAL_T0-23] 14
125 | 115
— PATRTA
10! ) Y 15
815
) M/ 015
0. 3 l‘“Ml‘"A
s 7 p i B BT s EAUA
5! b il j ’kL
52!
el Myttt
350 | cenihanpiie
36 DA WMW
11!
Peak
1.
5600 5635, 5670. 5705, 5740, 5175
Fraquency (MHz)
1000 2200, 3400, 5800, 000
Site @ G3CH20-HY Frequency (NHz)
Condition: PEAK BE(B4)_16-24 3n HF 91260 2360 23138 VERTICAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI0-HY
B Condition: PEAK(UNII) 3m HF 31260 82360 231630 VERTICAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3088, BAkHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read nt Cable Preamp  hux dPos  Tos
1 S648.30 6465 68.20 -3.55 55.99 33.09 13.56 37.99 0.80 135 360 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5658.85 61.39 68.24 -6.85 52.72 33.18 13.56 37.99 0.6 125 360 PEAK - . . o O o
3570098 69.86 105.47 -35.61 60.71 33.50 13.63 37.98 0.00 125 360 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572118 72,35 113.31 -40.96 63.14 33.54 13.65 37.98 @.88 125 360 PEAK 1 5775.00 115.88 ------ ------ 106,31 33.79 13.74 37.9% @.0 125 360 PEAK
4o -evel (dBuIm)
1225
105,
8§75
700
AVG_54)
i A
—
0 e at
o
s
Avg Blank I
1.
1000 2200, 4600, 5800, 000
Frequency (MHz)
Site + @3CH28-HY
Condition: AVG 54 3n HF_91200 02368 _231030 VERTICAL
+ REN:1060.060kHz VBW:0.200kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5775.08 18772 ------ ------ 98.15 3379 13.74 37.96 8.80 125 360 AVERAGE
TEL: 886-3-327-0868 Page Number : C67 of C79

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR490210D

Pol. Vertical Fundamental
1w Level (dBuVim)
1225 ‘\\
AVATA! -
10! Y \
875
" »L“M il A, PR 62
k13
11
Peak Blank
5175 5810, 5045, 5880, 5915, 5950
Fraquency (MHz)
Site & B3CH20-HY
Condition: PEAK BE(B4)_16-24 3n HF 91260 2360 23138 VERTICAL
+ RBH:1080.000kHz VBW: 3000.808kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.45 68.99 112.65 -43.86 59.06 34.62 13.85 37.94 0.8 125 360 PEAK
1 5872.83 69.20 105.81 -36.52 59.26 34.89 13.88 37.94 @.08 125 360 PEAK
3592445 60.98 68.61 -7.63 50.78 34.25 13.96 37.93 @.08 125 360 PEAK
4 5931.63 60.55 68.20 -7.65 50.25 34.26 13.97 37.93 0.0 125 360 PEAK

TEL: 886-3-327-0868 Page Number : C68 of C79
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR490210D

Pol. Horizontal Vertical
1 4ﬂLmI{ilBu\mn] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UI’lgl EAK[UNI)
700 AR L] | ] (T I ] | [ —— |
5 Q ; A
350! 35,
Peak - ]
175 11!
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200, 11400, 1 15800, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH20-HY Site @ 03CH20-HY
Condition: PEAK(UNII) 3m HF_91260_82360_231838 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200_B2360_231830 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 1155600 52.19 74,60 -21.B1 36.80 33.90 19.51 42.69 .47 315 248 PEAC 1 11550.08 51.98 74.66 -22.62 35.79 38.98 19.51 42.69 @.47 154 184 PEAK
11155000 41.95 54,00 -12.85 25.76 38.90 19.51 42.69 Q.47 315 248 Average 2 11550.00 42.91 54.60 -11.69 26.72 38.90 19.51 42.69 @.47 14 184 Average
3 1735.00 54.19 68.20 -14.81 36.15 33.25 24.12 4485 852 .- - PEAK 3 17325.08 53.60 68.20 -14.60 35.56 38.25 2412 M35 052 - - PEAK
TEL: 886-3-327-0868 Page Number : C69 of C79

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR490210D

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg %l il
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
Avg %l %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site GICHD-AY Site G3CHD-AY
Condition: AVG 54 3n HF 91260 02368 231030 HIRTIONTAL Condition: AVG 54 3n HF 91200 2360 231030 VERTICAL
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Pol. Horizontal Fundamental
L8Vl [dBuVim) 4o -evel (dBuIm)
4l PERR_BETBAL_T0-23] 14l
125 | 115
ETils L
10 {\ WW 105,
815
J 015
70
' | I I I 11 i LA EAK(UNI)|
10 w Toa— - He——H] L i
o LYY,
ot A TN W @
- gl | b
30 TR A
36 DA e gAY
11!
Peak
1.
5600 5635, 5670. 5705, 5740, 5175
Fraquency (MHz)
1000 2200, 3400, 5800, 000
Site @ G3CH20-HY Frequency (NHz)
Condition: PEAK BE(B4)_16-24 3n HF 91260 02360 23138 HORTZONTAL
+ RB:1000.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI0-HY
B Condition: PEAK(UNI) 3m HF 91260 82360 731638 HORTZONTAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3088, BekHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1 SE48.13 56.85 68.20 -11.35 48.20 33.09 13.55 37.99 0.60 108 58 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5656.70 57.17 73.18 -16.01 48.44 33.15 13.57 37.99 @.00 100 58 PEAK - . . o O o
3 5705.80 65.97 106.60 -40.63 56.81 33.51 13.63 37.98 0.00 108 58 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5720.48 60.03 111.71 -51.66 50.82 33.54 13.65 37.98 @.00 100 58 PEAK 1 5775.00 164,84 ------ ------ 94,47 3379 1374 37.96 @.0  1ee 58 PEAK
" Level (dBuVim)
1225
105,
8§75
700
AVG_54)
528
ki e ]
N
Avg Blank =7
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + @3CH28-HY
Condition: AVG 54 3n HF_91200 02368 _231030 HORTZONTAL
+ REN:1060.060kHz VBW:0.200kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5775.08 96.87 ------ ------ 86.69 33.65 13.78 37.97 @.88 1@ 58 AVERAGE
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Pol. Horizontal Fundamental
1w Level (dBuVim)
1225 ‘\\
ETils B
875
s RW ; A BEB, 1524
2
L VT PETTNAN
k13
11
Peak Blank
5175 5810, 5045, 5880, 5915, 5950
Fraquency (MHz)
Site & B3CH20-HY
Condition: PEAK BE(B4)_16-24 3n HF 91260 02360 23138 HORTZONTAL
+ RBH:1080.000kHz VBW: 3000.808kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg
1 5854.80 63.74 111.26 -47.52 53.81 34.82 13.85 37.94 @.00  1le@ 58 PEAK
1 5873.53 58.57 1@5.61 -47.04 48.54 34.89 13.88 37.94 Q.00  lee 58 PEAK
3592480 52.85 68.35 -16.30 4L.77 34.25 13.96 37.93 @.00 lee 58 PEAK
4 592663 55.43 68.20 -12.77 45.15 34.25 13.96 37.93 0.0 19 58 PEAK
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